ssamoncas. FCC RADIO TEST REPORT Report No. : FG041658-01G

LTE Band 48C / 20MHz+20MHz
64QAM
MiddleChannel / 1IRB0O and 1RB99 Middle Channel / 1RB99 and 1RBO
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Ref Level 0.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 16.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 AvgPwr
Limit §heck PABS Limit Gheck PARS
10 dBP—pRUREOUS L NE— AR nabs 10 dBP—hRERIG LI AR A
20 dB 20 d8
-30 dBi -20 dB
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS,
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70 dB 70d8
-80 dBm -80 dam
-90 dBm -90 dem
Start 30.0 MHz 77008 pts Stop 38.0 GHz Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fr | Powerabs | Alimit |
30.000 MHz 1.00D GHz 1.000 MHz 947.68856 MHz -56.03 dBm -16.03 dB 30.000 MHz 1.000 GHz 1.000 MHz 944.40525 MHz -56.33 dBm -16.33 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96676 GHz -55.45 dBm -15.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51287 GHz -55.35 dBm -15.35 dB
3.000 GHz 3,530 GHz 1.000 MHz 3.52801 GHz -52.52 dBm -12.52 dB 3.000 GHz 3.530 GHz 1.000 MHz 3,37916 GHz -52.74 dBm -12.74 d
3.720 GHz 7.000 GHz 1.000 MHz 6.91637 GHz -50.86 dBm -10.86 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.91216 GHz -50.99 dBm -10.99 d8
7.000 GHz 14.000 GHz 1.000 MHz 10.60149 GHz -53.26 dBm -13.26 dB 7.000 GHz 14.000 GHz 1.000 MHz 10.64399 GHz -53.13 dBm -13.13 d8
14.000 GHz 22.000 GHz 1.000 MHz 17,61852 GHz -51.69 d8m -11.60 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.88401 GHz -51.47 dBm -11.47 d8
22.000 GHz 30.000 GHz 1.000 MHz 28.68283 GHz -50.99 dBm -10.99 dB 22.000 GHz 30.000 GHz 1.000 MHz 28.67633 GHz -51.05 dBm -11.05 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.39929 GHz -49.03 dBm -9.03 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.39479 GHz -49.00 dBm -9.00 dB
[ Il ) [ ( I ) o
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Ref Level 0.00 dBm  Offset 16,80 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit gheck PARS
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-20 dBm
-30 d8
SPURIOUS_LINE_ABS
-50 dém PR T P —y X
(e | et
-70 dBm
-80 dBm
-a0 d8
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 985.21480 MHz -56.35 dBm -16.35 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95776 GHz -55.32 dBm -15.32 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.37942 GHz -52.88 dBm -12.88 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.92293 GHz -50.86 dBm -10.88 dB
7.000 GHz 14,000 GHz 1.000 MHz 13.00476 GHz -52.04 dBm -12,94 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.61052 GHz -51.64 dBm -11.64 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.69733 GHz -51.20 dBm -11.20 dB
30.000 GHz 38.000 GHz 1.000 MHz 36.89782 GHz -49,14 dBm -9.14 dB
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SPORTON LAB.

LTE Band 48C / 20MHz+20MHz
64QAM
Highest Channel / 1RB0 and 1RB99 Highest Channel / 1RB99 and 1RBO
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Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit fheck Limit ¢heck
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-20 dBm -20 dBm
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a0 de 90 dB
Start 30.0 MHz 78009 pts Stop 38.0 GHz Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 936.25437 MHz -56.36 dBm -16.36 dB 30.000 MHz 1,000 GHz 1.000 MHz 802,62619 MHz ~56.04 dbm ~16.04 d&
1.000 GHz 3.000 GHz 1,000 MHz 2,51487 GHz -54.99 dam -14.99 de 1.000 GHz 3,000 GHz 1.000 MHz 2.52037 GHz -55.14 dBm -15.14 dg
3.000 GHz 3.530 GHz 1,000 MHz 3,37942 GHz -53.19 dBm -13.19 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.37916 GHz -52.10 dBm -12.10 dg
3.530 GHz 3,610 GHz 1,000 MHz 3,58654 GHz -48.77 dém -23.77 dB 3.530 GHz 2,610 GHz 1.000 MHz 3,54898 GHz -53.86 dBm -28.86 dB
3.750 GHz 7.000 GHz 1,000 MHz 697284 GHz -50.72 dam -10.72 dB 3.750 GHz 7,000 GHz 1.000 MHz 6.92364 GHz -50.77 dém -10.77 d&
7.000 GHz 14.000 GHz 1,000 MHz 1060749 GHz -53.10 dBm -13.10 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.61299 GHz -53.09 dBm -13.08 dg
14.000 GHz 22,000 GHz 1,000 MHz 1578614 GHz -51.50 dém -11.50 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.88251 GHz -51.41 dBm -11.41 dB
22.000 GHz 30.000 GHz 1,000 MHz 2B.68033 GHz -51.01 d&m -11.01 de 22.000 GHz 30,000 GHz 1.000 MHz 28.67183 GHz -51.00 dBm -11.00 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.39679 GHz -48.76 dBm -8.76 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.34879 GHz -48.77 dBm -8.77 dB
L J1 ] L i J ..
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1.SEP.2020

Highest Channel / FullRB N/A

Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep
SGL Count 100/100
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-70 dBm
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-90 dBm
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 936.25437 MHz -56.34 dBm -16.34 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50387 GHz -55.35 dBm -15.35dB
3.000 GHz 3.530 GHz 1.000 MHz 3.37916 GHz -52.77 dBm -12.77 dB
3.530 GHz 3.610 GHz 1.000 MHz 3.60948 GHz -52.74 dBm -27.74 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.96495 GHz -50.81 dBm -10.81 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.90776 GHz -53.10 dBm -13,10 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.60352 GHz -51.39 dBm -11.39 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.67983 GHz -51.08 dBm -11.08 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.34772 GHz -48.97 dBm -8.97 dB
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LTE Band 48C / 5MHz+20MHz

256QAM

Lowest Channel / 1RB0O and 1RB99

Lowest Channel / 1RB24 and 1RBO
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Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 77009 pts Stop 38.0 GHz Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 974.55022 MHz -56.76 dBm -16.76 dB 30.000 MHz 1,000 GHz 1.000 MHz 985.69965 MHz -57.35 dbm -17.35 d&
1.000 GHz 3.000 GHz 1,000 MHz 2,63484 GHz -55.64 dam -15.64 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.96376 GHz -56.08 dBm -16.08 d&
3.000 GHz 3.500 GHz 1,000 MHz 3.37987 GHz -53.83 dBm -13.83 dB 3.000 GHz 3,500 GHz 1.000 MHz 3.37987 GHz -53.90 dBm -13.90 d&
3.640 GHz 3,720 GHz 1,000 MHz 3,68639 GHz -48.74 dBm -23.74 dB 3.640 GHz 3,720 GHz 1.000 MHz 3,68647 GHz -49.85 dBm -24.85 dB
3.720 GHz 7.000 GHz 1,000 MHz 6,92855 GHz -51.42 dam -11.42 de 3.720 GHz 7,000 GHz 1.000 MHz 6.91825 GHz -51.88 dBm -11.88 dg
7.000 GHz 14.000 GHz 1,000 MHz 13.93475 GHz -53.54 dBm -13.54 dB 7.000 GHz 14,000 GHz 1.000 MHz 13.93125 GHz -54.24 dBm -14.24 dB
14.000 GHz 22,000 GHz 1,000 MHz 1790501 GHz -51.92 dém -11.92 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.61265 GHz -52,55 dBm -12.55 d&
22.000 GHz 30.000 GHz 1,000 MHz 2B.66283 GHz -51.45 dam -11.45 dB 22.000 GHz 30,000 GHz 1.000 MHz 28.68283 GHz -52.03 dém -12.03 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.36279 GHz -49.40 dBm -5.40 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.41279 GHz -49.98 dBm -9.98 dB
L J1 ] L i J ..
.SEP.2020 14:56:11 Data:

Lowest Channel / FullRB

N/A

e o
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions
Range low | RangeUp | RBW Frequency |  Powerabs | AL
30.000 MHz 1.000 GHz 1,000 MHz 930,92204 MHz -57.11 dém -17.11 dB
1.000 GHz 3.000 GHz 1,000 MHz 263484 GHz -56.29 dém -16.29 de
3.000 GHz 3.500 GHz 1.000 MHz 3.37987 GHz -53.86 dBm -13.86 dB
3.640 GHz 3.720 GHz 1,000 MHz 3.68647 GHz -49.74 dém -24.74 dB
3.720 GHz 7.000 GHz 1,000 MHz 699461 GHz -51.89 dém -11.89 de
7.000 GHz 14.000 GHz 1.000 MHz 13,92326 GHz -54.09 dém -14.05 dB
14.000 GHz 22,000 GHz 1,000 MHz 15,63565 GHz -52.55 dém -12.55 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,66833 GHz -52.15 dém -12.15 de
30.000 GHz 38.000 GHz 1.000 MHz 37.40029 GHz -49.71 dém -9.71 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C / 5MHz+20MHz

256QAM

Middle Channel / 1IRB0O and 1RB99

Middle Channel / 1RB24 and 1RBO

p 3 pectrum L
Ref Level 0.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 16.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 AvgPwr
Limit §heck PABS Limit Gheck PARS
10 dBP—pRUREOUS L NE— AR n 10 dBP—hRERIG LI AR A
20dB 20 d8
-30 dBi -20 dB
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-80 dBm -80 dam
-90 dBm -90 dem
Start 30.0 MHz 77008 pts Stop 38.0 GHz Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fr | Powerabs | Alimit |
30.000 MHz 1.00D GHz 1.000 MHz 960.97701 MHz -56.68 dBm -16.68 dB 30.000 MHz 1.000 GHz 1.000 MHz 928.01349 MHz -57.26 dBm -17.26 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96276 GHz -55.74 dBm -15.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63084 GHz -56.36 dBm -16.36 dB
3.000 GHz 3,530 GHz 1.000 MHz 3.37942 GHz -53.12 d8m -13.12 dB 3.000 GHz 3.530 GHz 1.000 MHz 3,37942 GHz -54.26 dBm -14.26 dB
3.720 GHz 7.000 GHz 1.000 MHz 5.90674 GHz -51.43 dBm -11.43 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.99602 GHz -51.66 dBm -11.68 d&
7.000 GHz 14.000 GHz 1.000 MHz 13.94125 GHz -53.73 dém -13.73 dB 7.000 GHz 14.000 GHz 1.000 MHz 10.64299 GHz -54.12 dBm -14.12 dB
14.000 GHz 22.000 GHz 1.000 MHz 17,60252 GHz -52.02 dém -12.02 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.60052 GHz -52.43 dBm -12.43 d8
22.000 GHz 30.000 GHz 1.000 MHz 28.67783 GHz -51.50 dBm -11.50 dB 22.000 GHz 30.000 GHz 1.000 MHz 28.67683 GHz -52.16 dBm -12.16 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.33379 GHz -49.36 dBm -9.36 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.44328 GHz -50.03 dBm -10.03 dB
) [ ( I ) o
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Ref Level 0.00 dém
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10 dBTE—PRUREOUS L INE—ABE] n
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70 dB
-80 dém
-0 dém
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1,000 GHz 1,000 MHz 033,83058 MHz -57.15 dém -17.15 de
1.000 GHz 3.000 GHz 1,000 MHz 2,95876 GHz -56.35 dBm -16.35 dB
3.000 GHz 3.530 GHz 1,000 MHz 3,37942 GHz -54.01 dBm -14.01 dB
3.720 GHz 7.000 GHz 1,000 MHz 6,91122 GHz -51.92 dém -11.92 de
7.000 GHz 14.000 GHz 1,000 MHz 13.90926 GHz -54.09 dBm -14.09 dB
14.000 GHz 22.000 GHz 1,000 MHz 1761602 GHz -52.52 dBm -12.52 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,69833 GHz -52.17 dém -12.17 de
30.000 GHz 38.000 GHz 1,000 MHz 37.40229 GHz -49.95 dBm -5.95 dB
( J ) [ v
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041658-01G

LTE Band 48C / 5MHz+20MHz

256QAM

Highest Channel / 1RB0 and 1RB99

Highest Channel / 1IRB24 and 1RBO
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Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit fheck Limit ¢heck
10 dBr b F A B 10 dBrre—] 15— INE—A D5
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| SPURIOUS_LINE | SPURIOUS_LINE_ABS_
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-80 dém -80 dBm
a0 de 90 dB
Start 30.0 MHz 78009 pts Stop 38.0 GHz Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 955.15992 MHz -56.53 dém -16.83 de 30.000 MHz 1,000 GHz 1.000 MHz 962.91604 MHz -57.30 dbm ~17.30 d&
1.000 GHz 3.000 GHz 1,000 MHz 2,96576 GHz -55.68 dam -15.66 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.50287 GHz -56.39 dBm -16.3% de
3.000 GHz 3.530 GHz 1,000 MHz 3.37916 GHz -53.95 dBm -13.95 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.37942 GHz -53.53 dbm -13.53 dB
3.530 GHz 3,610 GHz 1,000 MHz 3,53156 GHz -54.43 dBm -29.43 dB 3.530 GHz 2,610 GHz 1.000 MHz 3,54858 GHz -55.01 dBm -30.01 d&
3.750 GHz 7.000 GHz 1,000 MHz 6,99884 GHz -51.35 dam -11.35 dB 3.750 GHz 7,000 GHz 1.000 MHz 6.09518 GHz -51.81 dém -11.81 dg
7.000 GHz 14.000 GHz 1,000 MHz 10.66299 GHz -53.64 dBm -13.64 dB 7.000 GHz 14,000 GHz 1.000 MHz 13.93375 GHz -54.09 dBm -14.08 d&
14.000 GHz 22,000 GHz 1,000 MHz 1579714 GHz -52.07 dém -12.07 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.77514 GHz -52,20 dBm -12.20 dB
22.000 GHz 30.000 GHz 1,000 MHz 2B,68533 GHz -51.57 dam -11.57 dB 22.000 GHz 30,000 GHz 1.000 MHz 28.70383 GHz -52.00 dém -12.00 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.40629 GHz -49.41 dBm -5.41 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.41579 GHz -49.98 dBm -9.98 dB
L J1 ] L i J ..
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Highest Channel / FullRB
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Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100/100
[.] AvgPwr
Limit ¢heck PABS
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=70 dBm
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Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Range low | RangeUp | RBW Frequency | Power Abs AL
30.000 MHz 1.000 GHz 1,000 MHz 986.66917 MHz -57.26 dém -17.26 dB
1.000 GHz 3.000 GHz 1,000 MHz 296326 GHz -56.26 dém -16.26 de
3.000 GHz 3.530 GHz 1.000 MHz 3.37916 GHz -54.69 dBm -14.65 dB
3.530 GHz 3.610 GHz 1,000 MHz 3.54163 GHz -54.96 dém -29.96 dB
3.750 GHz 7.000 GHz 1,000 MHz 6,92921 GHz -51.95 dém -11.95 de
7.000 GHz 14.000 GHz 1.000 MHz 13,92776 GHz -54.13 dém -14.13 dB
14.000 GHz 22,000 GHz 1,000 MHz 15,83664 GHz -52.52 dém -12.52 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,69183 GHz -51.98 deém -11.98 de
30.000 GHz 38.000 GHz 1.000 MHz 37.40429 GHz -49.92 dBm -5.92 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C / 10MHz+20MHz

256QAM

Lowest Channel / 1RB0O and 1RB99

Lowest Channel / 1RB49 and 1RBO
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Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit fheck Limit ¢heck
10 dBr b e Ane] 10 dBrre—] 15— INE—A D5
-20 dBm -20 dBm
-30 dBm—j 30 dom—j}
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-80 dém -80 dBm
a0 de 90 dB
Start 30.0 MHz 77009 pts Stop 38.0 GHz Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 998.30335 MHz -57.15 dém -17.15 de 30.000 MHz 1,000 GHz 1.000 MHz 867.90355 MHz -57.38 dbm -17.38 d&
1.000 GHz 3.000 GHz 1,000 MHz 2,53237 GHz -56.30 dam -16.30 dB 1.000 GHz 3,000 GHz 1.000 MHz 2,45489 GHz -56.40 dBm -16.40 d&
3.000 GHz 3.500 GHz 1,000 MHz 3,37937 GHz -53.74 dBm -13.74 dB 3.000 GHz 3,500 GHz 1.000 MHz 3.37937 GHz -53.77 dBm -13.77 d8
3.640 GHz 3,720 GHz 1,000 MHz 3,68647 GHz -49.58 dBm -24.66 dB 3.640 GHz 3,720 GHz 1.000 MHz 3,68647 GHz -49.27 dBm -24.27 dB
3.720 GHz 7.000 GHz 1,000 MHz 6,92808 GHz -51.96 dam -11.96 dB 3.720 GHz 7,000 GHz 1.000 MHz 6.91778 GHz -51.92 dém -11.82 de
7.000 GHz 14.000 GHz 1,000 MHz 10.62599 GHz -54.26 dBm -14.26 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.62599 GHz -54.16 dBm -14.16 d&
14.000 GHz 22,000 GHz 1,000 MHz 1760052 GHz -52.52 dém -12.52 dB 14.000 GHz 22,000 GHz 1.000 MHz 1789851 GHz -52.68 dBm -12.68 dB
22.000 GHz 30.000 GHz 1,000 MHz 2B.67183 GHz -52.17 dam -12.17 dB 22.000 GHz 30,000 GHz 1.000 MHz 28.68583 GHz -52.02 dém -12.02 dg
30.000 GHz 38.000 GHz 1.000 MHz 37.33529 GHz -50.09 dBm -10.09 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.36879 GHz -49.81 dBm -9.81 dB
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Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
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Limit ¢heck PABS
-10 dBrie—{PHRIOHE—{E—ABE— Ak
-20 dém
-30 dBm—j
ann
| SPURIOUS_LINE_ABS_
50 dbm = x
P a8 RN
-70 dBm
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Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions
Range low | RangeUp | RBW Frequency |  Powerabs | AL
30.000 MHz 1.000 GHz 1,000 MHz 947.40380 MHz -57.09 dém -17.09 dB
1.000 GHz 3.000 GHz 1,000 MHz 2.50637 GHz -56.19 dém -16.19 de
3.000 GHz 3.500 GHz 1.000 MHz 3.37987 GHz -54.21 dém -14.21 dB
3.640 GHz 3.720 GHz 1,000 MHz 3.68631 GHz -49.68 dém -24.68 dB
3.720 GHz 7.000 GHz 1,000 MHz 6,93980 GHz -51.90 dém -11.90 de
7.000 GHz 14.000 GHz 1.000 MHz 13,89076 GHz -54.08 dBm -14.08 dB
14.000 GHz 22,000 GHz 1,000 MHz 17,60402 GHz -52.55 dém -12.55 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,69233 GHz -52.12 dém -12.12 de
30.000 GHz 38.000 GHz 1.000 MHz 37.37229 GHz -50.04 dém -10.04 dB
L J1 ] b
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FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C / 10MHz+20MHz

256QAM

Middle Channel / 1IRB0O and 1RB99

Middle Channel / 1RB49 and 1RBO

p 3 pectrum L
Ref Level 0.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 16.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 AvgPwr
Limit §heck PABS Limit Gheck PARS
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Start 30.0 MHz 77008 pts Stop 38.0 GHz Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fr | Powerabs | Alimit |
30.000 MHz 1.00D GHz 1.000 MHz 942.55622 MHz -57.27 d8m -17.27 dB 30.000 MHz 1.000 GHz 1.000 MHz 933.83056 MHz -57.19 dBm -17.19 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.49688 GHz -56.41 dBm -16.41 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50287 GHz -55.99 dBm -15.99 d8
3.000 GHz 3,530 GHz 1.000 MHz 3.37916 GHz -54.01 d8m -14.01 dB 3.000 GHz 3.530 GHz 1.000 MHz 3,37916 GHz -53.70 dBm -13.70 d8
3.720 GHz 7.000 GHz 1.000 MHz 6.99649 GHz -51.95 d8m -11.95 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.92012 GHz -51.81 dBm -11.81 d8
7.000 GHz 14.000 GHz 1.000 MHz 10.65099 GHz -54.07 dBm -14.07 dB 7.000 GHz 14.000 GHz 1.000 MHz 10.64649 GHz -54.17 dBm -14.17 d8
14.000 GHz 22.000 GHz 1.000 MHz 17,60052 GHz -52.50 dBm -12.50 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.89201 GHz -52.58 dBm -12.58 d8
22.000 GHz 30.000 GHz 1.000 MHz 26.65233 GHz -52.04 dBm -12.04 dB 22.000 GHz 30.000 GHz 1.000 MHz 28.66763 GHz -52.05 dBm -12.05 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.35579 GHz -49.86 dBm -9.86 dB 30.000 GHz 38.000 GHz 1.000 MHz 36.89632 GHz -50.13 dBm -10.13 d&
[ Il ) [ ( I ) o

Middle Channel / FullRB

N/A

] [lm
P v
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100,100
E.] AvgPwr
Limit ¢heck
10 dBTE— P RURIOUS | NE—AB S n
-20 dB
-30 dB
SPURIOUS_LINE_ABS
-50 dBm
T A e
MM P
=70 dB
-80 dBm
-90 dbm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
20.000 MHz 1,000 GHz 1,000 MHz 980,57771 MHz -57.40 deém -17.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52087 GHz -56.35 dBm -16.35 dB
3.000 GHz 3.530 GHz 1,000 MHz 3.37916 GHz -53.66 dém -13.66 dB
3.720 GHz 7.000 GHz 1,000 MHz 6,98196 GHz -51.82 dém -11.82 de
7.000 GHz 14.000 GHz 1.000 MHz 1059749 GHz -54.12 dém -14.12 dB
14.000 GHz 22,000 GHz 1,000 MHz 15,65115 GHz -52,32 dém -12.32 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,69683 GHz -52.07 deém -12.07 de
30.000 GHz 38.000 GHz 1.000 MHz 37.42779 GHz -50.01 dém -10.01 dB
( J ) [ v
202 16:01:086
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C / 10MHz+20MHz

256QAM

Highest Channel / 1RB0 and 1RB99

Highest Channel / 1RB49 and 1RBO

L

P pectrum
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep Ref Level 0.00 dBm  Offset 16.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 Avgewr
Limit fheck PABS Limit ¢heck
-10 dBr AR P 10 48 S5 INE— B
-20 dBm -20 dBm
-30 dBm—} 30 dam—
anone s |
[ SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS_
-50 dBm -50 dam
P A rouy A
M‘\--\— » MM et
-70 dém -70 dBm
-80 dBm -80 dBm
-a0 4B a0 ds
Start 30.0 MHz 78009 pts Stop 38.0 GHz Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 94352574 MHz -57.27 dBém -17.27 dB 30.000 MHz 1,000 GHz 1,000 MHz 945,04553 MHz -57.40 dBm -17.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,48338 GHz -56.19 d8m -16.19 dB 1.000 GHz 3.000 GHz 1,000 MHz 2,50437 GHz -56.21 dBém -16.21 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.37942 GHz -54.50 dém -14.50 dB 3.000 GHz 3.530 GHz 1.000 MHz 3.37942 GHz -53.87 dBm -13.87 d&
3.530 GHz 3.610 GHz 1,000 MHz 3,53507 GHz -55.05 dém -30.05 dB 3.530 GHz 3.610 GHz 1,000 MHz 3,54818 GHz -54,88 dBm -29.88 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.94545 GHz -51.92 d8m -11.82 dB 3.750 GHz 7.000 GHz 1,000 MHz 6.91714 GHz -51.91 dém -11.81 dB
7.000 GHz 14.000 GHz 1.000 MHz 1062749 GHz -54.19 dém -14.19 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.61799 GHz -54.18 dBm -14.18 d&
14.000 GHz 22,000 GHz 1,000 MHz 16,10012 GHz -52,48 dém -12.48 B 14.000 GHz 22,000 GHz 1,000 MHz 15,62965 GHz -52.64 dBm -12.64 dB
22.000 GHz 30.000 GHz 1.000 MHz 2869433 GHz -52.22 dém -12.22 dB 22.000 GHz 30,000 GHz 1,000 MHz 28.67983 GHz -52.14 dBém -12.14 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.37579 GHz -49.93 dém -9.93 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.36629 GHz -49.91 dBm -9.91 dB
] i J q -

Highest Channel / FullRB

N/A

'I o
P v
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100,100
[.] AvgPwr
Limit ¢heck
-10 dBrie—{PHRIOHE—{E—ABE— Pk
-20 dém
-30 dBm—
A0 Hn ‘
| SPURIOUS_LINE_ABS_
50 dBm p—— o X ~
-70 dBm
-80 dbm
-90 dB
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 941,10195 MHz -57.10 dém -17.10 dB
1.000 GHz 3.000 GHz 1,000 MHz 297476 GHz -56.33 dém -16.32 de
3.000 GHz 3.530 GHz 1.000 MHz 3.37942 GHz -53.95 dém -13.95 dB
3.530 GHz 3.610 GHz 1,000 MHz 3.53332 GHz -54.93 dém -29.93 dB
3.750 GHz 7.000 GHz 1,000 MHz 691528 GHz -51.85 dém -11.85 de
7.000 GHz 14.000 GHz 1.000 MHz 1059249 GHz -54.07 dém -14.07 dB
14.000 GHz 22,000 GHz 1,000 MHz 17,60552 GHz -52.61 dém -12.61 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,69633 GHz -51.98 deém -11.98 de
30.000 GHz 38.000 GHz 1.000 MHz 37.41579 GHz -49.82 dBm -5.82 dB
L J1 ] [ v
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041658-01G

LTE Band 48C / 15MHz+20MHz

256QAM

Lowest Channel / 1RB0O and 1RB99

Lowest Channel / 1RB74 and 1RBO

e n w
Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit fheck Limit ¢heck
10 dBr b e Ane] 10 dBrre—] 15— INE—A D5
-20 dBm -20 dBm
-30 dBm—j 30 dom—j}
anan
[ S _LINE_, | SPURIOUS_LINE_ABS_
50 der — X X mad ||| -50 dem—2t o r—— X
et " e | et ™
-70 dém -70 dBm
-80 dém -80 dBm
a0 de 90 dB
Start 30.0 MHz 77009 pts Stop 38.0 GHz Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1,000 MHz 892.14143 MHz -56.58 dém -16.56 de 30.000 MHz 1,000 GHz 1.000 MHz 994,91004 MHz -57.21 dbm -17.21 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,93627 GHz -55.79 dam -15.79 de 1.000 GHz 3,000 GHz 1.000 MHz 2.96276 GHz -56.38 dBm -16.38 d&
3.000 GHz 3.500 GHz 1,000 MHz 3.48626 GHz -50.94 dBm -10.94 dB 3.000 GHz 3,500 GHz 1.000 MHz 3.37937 GHz -53.92 dBm -13.92 dg
3.640 GHz 3,720 GHz 1,000 MHz 3,64923 GHz -48.36 dBm -23.36 dB 3.640 GHz 3,720 GHz 1.000 MHz 3,68655 GHz -49.23 dBm -24.23 dB
3.720 GHz 7.000 GHz 1,000 MHz 694027 GHz -51.22 dam -11.22 de 3.720 GHz 7,000 GHz 1.000 MHz 6.92481 GHz -51.80 dBm -11.80 d&
7.000 GHz 14.000 GHz 1,000 MHz 13.91176 GHz -53.66 dBm -13.66 dB 7.000 GHz 14,000 GHz 1.000 MHz 13.89776 GHz -54.25 dBm -14.25 dB
14.000 GHz 22,000 GHz 1,000 MHz 1790051 GHz -51.37 dém -11.87 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.60902 GHz -52.61 dBm -12.61 dB
22.000 GHz 30.000 GHz 1,000 MHz 2B.67083 GHz -51.55 dam -11.55 dB 22.000 GHz 30,000 GHz 1.000 MHz 28.66483 GHz -51.85 dBm -11.85 dg
30.000 GHz 38.000 GHz 1.000 MHz 37.40879 GHz -49.32 dBm -9.32 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.43879 GHz -50.01 dBm -10.01 dB
L J1 ] L i J ..

.SEP.2020

Date:

Lowest Channel / FullRB

N/A

e o
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100,100
[.] AvgPwr
Limit ¢heck PABS
-10 dBrie—{PHRIOHE—{E—ABE— ARG
-20 dém
-30 dBm—j
ann
| SPURIOUS_LINE_ABS_
50 dbm = x
R et ® R
-70 dBm
-80 dbm
-90 dB
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions
Range low | RangeUp | RBW Frequency | Power Abs AL
30.000 MHz 1.000 GHz 1,000 MHz 982,30635 MHz -57.31 dém -17.31 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,99325 GHz -56.20 deém -16.20 de
3.000 GHz 3.500 GHz 1.000 MHz 3.37937 GHz -54.05 dém -14.05 dB
3.640 GHz 3.720 GHz 1,000 MHz 3.68647 GHz -49.70 dém -24.70 dB
3.720 GHz 7.000 GHz 1,000 MHz 6.91918 GHz -51.74 deém -11.74 de
7.000 GHz 14.000 GHz 1.000 MHz 13,92676 GHz -54.05 dém -14.05 dB
14.000 GHz 22,000 GHz 1,000 MHz 17,62952 GHz -52.43 dém -12.43 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,68833 GHz -52.04 deém -12.04 de
30.000 GHz 38.000 GHz 1.000 MHz 37.35379 GHz -49,95 dBm -9.95 dB
L J1 ] b
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C / 15MHz+20MHz

256QAM

Middle Channel / 1IRB0O and 1RB99

Middle Channel / 1RB74 and 1RBO

(oo )

pectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 16.80 d& Mode Auto Sweep

Ref Level

0.00 dBm
SGL Count 100/100

Offset 16.80 dB Mode suto Sweep

(@1 Avgrwr @1 AvgPwr
Limit §heck PABS Limit Gheck PARS
10 dBP—pRUREOUS L NE— AR nabs 10 dBP—hRERIG LI AR nabe
20dB 20 d8
-30 dBi -20 dB
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS.
50 dBm - i -50 dBm - -
70 dB 70d8
-80 dBm -80 dam
-90 dBm -90 dem
Start 30.0 MHz 77008 pts Stop 38.0 GHz Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fr | Powerabs | Alimit |
30.000 MHz 1.00D GHz 1.000 MHz 880.50725 MHz -56.78 dBm -16.76 dB 30.000 MHz 1.000 GHz 1.000 MHz 943.52574 MHz -57.25 dBm -17.25 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.95926 GHz -55.57 dBm -15.57 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.93977 GHz -55.98 dBm -15.98 d8
3.000 GHz 3,530 GHz 1.000 MHz 3.37960 GHz -53.89 dBm -13.80 dB 3.000 GHz 3.530 GHz 1.000 MHz 3,37942 GHz -53.82 dBm -13.82 d8
3.720 GHz 7.000 GHz 1.000 MHz 6.06323 GHz -51.11 d8m -11.11 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.99742 GHz -51.85 dBm -11.85 d8
7.000 GHz 14.000 GHz 1.000 MHz 10.64999 GHz -53.54 dBm -13.54 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.89976 GHz -54.16 dBm -14.16 dB
14.000 GHz 22.000 GHz 1.000 MHz 17,61402 GHz -52.01 dém -12.01 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.62002 GHz -52.54 dBm -12.54 d8
22.000 GHz 30.000 GHz 1.000 MHz 28.69683 GHz -51.58 dBm -11.58 dB 22.000 GHz 30.000 GHz 1.000 MHz 28.69433 GHz -52.09 dBm -12.09 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.34979 GHz -49.51 dBm -9.51 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.34779 GHz -49.80 dBm -9.80 dB
) [ ( I ) o

Middle Channel / FullRB

N/A

(oo )

Ref Level 0.00 dém
SGL Count 100/100

Offset 16.80 d& Mode Auto Sweep

E.] AvgPwr
Limit ¢heck
10 dBTE— P RURIOUS | NE—AB S n
50 dB
-30 dB
SPURIOUS_LINE_ABS
-50 dBm —
N sy
N A
=70 dB
-80 dBm
-90 dbm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
20.000 MHz 1,000 GHz 1,000 MHz 920,46777 MHz -57.37 d&m -17.37 de
1.000 GHz 3.000 GHz 1.000 MHz 2.52237 GHz -54.72 dém -14.72 dB
3.000 GHz 3.530 GHz 1,000 MHz 3.37916 GHz -54.22 dém -14.22 dB
3.720 GHz 7.000 GHz 1,000 MHz 6.02434 GHz -51.83 dém -11.83 de
7.000 GHz 14.000 GHz 1.000 MHz 13,91926 GHz -54.10 dém -14.10 B
14.000 GHz 22,000 GHz 1,000 MHz 15,64765 GHz -52.53 dém -12.53 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,66983 GHz -52.22 dém -12.22 de
30.000 GHz 38.000 GHz 1.000 MHz 37.53178 GHz -50.02 dém -10.02 dB
( J ) [ v
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e%FCC RADIO TEST REPORT Report No. : FG041658-01G

SPORTON LAB.

LTE Band 48C / 15MHz+20MHz

256QAM
Highest Channel / 1RB0 and 1RB99 Highest Channel / 1IRB74 and 1RBO

. ] - [+
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep Ref Level 0.00 dBm  Offset 16.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit fheck Limit ¢heck
-10 dBrre— b F A B 10 dBrre—| S5 INE— B
-20 dBm -20 dBm
-30 dBm—} 30 dam—
| An D |
_LINE_; | SPURIOUS_LINE_ABS_
X ad |1l 50 dem = . =
I AT " H'. I N P e’
-70 dém -70 dBm
-80 dBm -80 dBm
-a0 4B a0 ds
Start 30.0 MHz 78009 pts Stop 38.0 GHz Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 964,37031 MHz -56.69 dBm -16.69 dB 30.000 MHz 1,000 GHz 1,000 MHz 915,89455 MHz -57.36 dBm -17.36 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,50887 GHz -55.61 dém -15.61 dB 1.000 GHz 3,000 GHz 1,000 MHz 2.96276 GHz -56.25 dbm -16.25 d&
3.000 GHz 3.530 GHz 1.000 MHz 3.37969 GHz -53.05 dém -13.05 dB 3.000 GHz 3.530 GHz 1.000 MHz 3.37969 GHz -53.81 dBm -13.81 d&
3.530 GHz 3.610 GHz 1,000 MHz 360085 GHz -50,13 dém -25.13 dB 3.530 GHz 3.610 GHz 1,000 MHz 3.56161 GHz -54,97 dBm -29.97 dB
3.750 GHz 7.000 GHz 1,000 MHz 699698 GHz -51.43 dém -11.43 dB 3.750 GHz 7.000 GHz 1,000 MHz 6.98027 GHz -52.01 dbm -12.01 d&
7.000 GHz 14.000 GHz 1.000 MHz 10.64649 GHz -53.60 dém -13.60 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.61449 GHz -54.22 dBm -14.22 d&
14.000 GHz 22,000 GHz 1,000 MHz 15,77164 GHz -52,05 dém -12.05 dB 14.000 GHz 22,000 GHz 1,000 MHz 17,60202 GHz -52,41 dBm -12.41 dB
22.000 GHz 30.000 GHz 1,000 MHz 2868983 GHz -51.55 dém -11.55 dB 22.000 GHz 30.000 GHz 1.000 MHz 28.69383 GHz -52.05 dbm -12.05 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.35829 GHz -49.49 dém -9.49 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.41429 GHz -49.78 dBm -9.78 dB
L J1 ] L i J ..
LSEP.2020 14:33:36 Date:

Highest Channel / FullRB N/A

e o
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100/100
[.] AvgPwr
Limit ¢heck PABS
-10 dBrie—{PHRIOHE—{E—ABE— Ak
-20 dém
-30 dBm—
A0 Hn ‘
| SPURIOUS_LINE_ABS_
50 dbm T X
B e S
-70 dBm
-80 dbm
-90 dB
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | AL
30.000 MHz 1.000 GHz 1,000 MHz 96146177 MHz -57.34 dém -17.34 dB
1.000 GHz 3.000 GHz 1,000 MHz 295476 GHz -56.31 dém -16.31 de
3.000 GHz 3.530 GHz 1.000 MHz 3.37942 GHz -54.12 dém -14.12 B
3.530 GHz 3.610 GHz 1,000 MHz 3.53092 GHz -54.89 dém -29.89 dB
3.750 GHz 7.000 GHz 1,000 MHz 6,94220 GHz -51.90 dém -11.90 de
7.000 GHz 14.000 GHz 1.000 MHz 1063559 GHz -54.16 dBm -14.16 dB
14.000 GHz 22,000 GHz 1,000 MHz 17,63052 GHz -52.28 dém -12.28 dB
22.000 GHz 30.000 GHz 1,000 MHz 2867433 GHz -52.13 dém -12.13 de
30.000 GHz 38.000 GHz 1.000 MHz 37.42229 GHz -50.04 dém -10.04 dB
L J1 ] b
Date: & 20 18:17:0 5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C / 20MHz+5MHz

256QAM

Lowest Channel / 1RB0O and 1RB24

Lowest Channel / 1RB99 and 1RBO

e n w
Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit fheck Limit ¢heck
10 dBr b F A B 10 d8 15— INE—A D5
-20 dBm -20 dBm
-30 dBm—j 30 dom—j}
anan anan
[ SPURIOUS_LINE | SPURIOUS_LINE_ABS_
-50 dBm -50 dam
Y R — x e e N
-70 dém -70 dBm
-80 dém -80 dBm
a0 de 90 dB
Start 30.0 MHz 77009 pts Stop 38.0 GHz Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 921.71164 MHz ~57.44 dBm -17.44 dB 30.000 MHz 1,000 GHz 1.000 MHz 910.07746 MHz -57.07 dBm -17.07 d&
1.000 GHz 3.000 GHz 1,000 MHz 2,96126 GHz -56.31 dam -16.31 de 1.000 GHz 3,000 GHz 1.000 MHz 2,96026 GHz -56.29 dBm -16.2% de
3.000 GHz 3.500 GHz 1,000 MHz 3,37937 GHz -54.02 dBm -14.02 dB 3.000 GHz 3,500 GHz 1.000 MHz 3.37937 GHz -54.29 dBm -14.28 dB
3.640 GHz 3,720 GHz 1,000 MHz 3,68647 GHz -49.32 dBm -24.32 dB 3.640 GHz 3,720 GHz 1.000 MHz 3,68647 GHz -49,55 dBm -24.55 dB
3.720 GHz 7.000 GHz 1,000 MHz 692527 GHz -51.96 dam -11.96 dB 3.720 GHz 7,000 GHz 1.000 MHz 6.03933 GHz -52.05 dém -12.05 dg
7.000 GHz 14.000 GHz 1,000 MHz 13.90026 GHz -54.17 dBm -14.17 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.58599 GHz -54.29 dBm -14.28 dB
14.000 GHz 22,000 GHz 1,000 MHz 1576814 GHz -52.37 dém -12.37 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.63865 GHz -52,52 dBm -12.52 dB
22.000 GHz 30.000 GHz 1,000 MHz 2B.68033 GHz -52.07 dam -12.07 de 22.000 GHz 30,000 GHz 1.000 MHz 28.65833 GHz -51.88 dBm -11.88 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.33429 GHz -50.02 dBm -10.02 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.38079 GHz -49.98 dBm -9.98 dB
L J1 ] L i J ..

€.SEP.2020 14:

Date:

4:06:28

Lowest Channel / FullRB

N/A

e o
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100/100
[.] AvgPwr
Limit ¢heck PABS
-10 dBrie—{PHRIOHE—{E—ABE— Ak
-20 dém
-30 dBm—j
ann
| SPURIOUS_LINE_ABS_
50 dbm ] = x
B X
-70 dBm
-80 dbm
-90 dB
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions
Range low | RangeUp | RBW Frequency | Power Abs AL
30.000 MHz 1.000 GHz 1,000 MHz 806.33933 MHz -57.20 dém -17.20 dB
1.000 GHz 3.000 GHz 1,000 MHz 247488 GHz -56.27 dém -16.27 de
3.000 GHz 3.500 GHz 1.000 MHz 3.37937 GHz -53.40 dém -13.40 dB
3.640 GHz 3.720 GHz 1,000 MHz 3.68647 GHz -49.49 dém -24.49 dB
3.720 GHz 7.000 GHz 1,000 MHz 6,96322 GHz -51.76 dém -11.76 de
7.000 GHz 14.000 GHz 1.000 MHz 1062349 GHz -54.16 dBm -14.16 dB
14.000 GHz 22,000 GHz 1,000 MHz 15,64165 GHz -52.50 dém -12.50 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,66933 GHz -52.06 dém -12.06 de
30.000 GHz 38.000 GHz 1.000 MHz 37.33229 GHz -50.01 dém -10.01 dB
L J1 ] b
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C / 20MHz+5MHz

256QAM

Middle Channel / 1RB0 and 1RB24

Middle Channel / 1RB99 and 1RBO

> ] (=] [(specum [+
Ref Level 0.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 16.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 AvgPwr
Limit §heck PABS Limit Gheck PARS
10 dBP—pRUREOUS L NE— AR n 10 dBP—hRERIG LI AR A
20 dB 20 d8
-30 dBi -20 dB
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS.
50 dBm -50 dBm
A " gy % 2
- A a 5 prntho | . S
70 dB 70d8
-0 dem -80 dem
-90 dBm -90 dem
Start 30.0 MHz 77008 pts Stop 38.0 GHz Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fr | Powerabs | Alimit |
30.000 MHz 1.00D GHz 1.000 MHz 837.36382 MHz -57.45 dBm -17.45 dB 30.000 MHz 1.000 GHz 1.000 MHz 994.91004 MHz -57.40 dBm -17.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96826 GHz -56.34 dBm -16.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48688 GHz -56.38 dBm -16.38 dB
3.000 GHz 3,530 GHz 1.000 MHz 3.37942 GHz -54.27 dBm -14.27 dB 3.000 GHz 3.530 GHz 1.000 MHz 3,37942 GHz -54.04 dBm -14.04 d&
3.720 GHz 7.000 GHz 1.000 MHz 6.93277 GHz -51.90 d8m -11.90 dB 3.720 GHz 7.000 GHz 1.000 MHz 5.92502 GHz -51.80 dBm -11.60 d&
7.000 GHz 14.000 GHz 1.000 MHz 13.92926 GHz -54.24 dBm -14.24 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.92076 GHz -54.23 dBm -14.23 dB
14.000 GHz 22.000 GHz 1.000 MHz 10,6868 GHz -52.57 dém -12.57 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.60802 GHz -52.60 dBm -12.60 dB
22.000 GHz 30.000 GHz 1.000 MHz 26.65233 GHz -52.04 dBm -12.04 dB 22.000 GHz 30.000 GHz 1.000 MHz 28.67483 GHz -52.27 dBm -12.27 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.35329 GHz -49.92 dBm -9.92 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.31129 GHz -50.09 dBm -10.09 dB
[ Il ) [ ( I ) o

Middle Channel / FullRB

N/A

(oo )

Ref Level 0.00 dém
SGL Count 100/100

Offset 16.80 d& Mode Auto Sweep

E.] AvgPwr
Limit §heck
10 dBTE— P RURIOUS | NE—AB S n
50 dB
-30 dB
SPURIOUS_LINE_ABS
-50 dBm M = A
bt gparmasieiod’ s
=70 dB
-80 dBm
-90 dbm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
20.000 MHz 1,000 GHz 1,000 MHz 958,55322 MHz -57.36 dém -17.36 de
1.000 GHz 3.000 GHz 1.000 MHz 2.96726 GHz -56.04 dBm -16.04 dB
3.000 GHz 3.530 GHz 1,000 MHz 3.37942 GHz -54,30 dém -14.30 dB
3.720 GHz 7.000 GHz 1,000 MHz 6,99789 GHz -51.91 dém -11.91 de
7.000 GHz 14.000 GHz 1.000 MHz 13,91076 GHz -54.23 dém -14.23 dB
14.000 GHz 22,000 GHz 1,000 MHz 17,61902 GHz -52.59 dém -12.59 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,65133 GHz -51.93 dém -11.93 de
30.000 GHz 38.000 GHz 1.000 MHz 37.36379 GHz -49.87 dém -5.87 dB
( J ) [ v
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LTE Band 48C / 20MHz+5MHz
256QAM
Highest Channel / 1RB0 and 1RB24 Highest Channel / 1RB99 and 1RBO

(spectrum |

Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 AvgPwr
Limit fheck Limit ¢heck

-10 dBrre—i b e Ane] 10 dBrre—] 15— INE—A D5

-20 dBm -20 dBm

-30 dBm—} 30 dam—

ADD. | A0 An |
[ SPURIOUS_LINE_ | SPURIOUS_LINE_ABS_

50 dBm —— — — 5 — 50 dem p—— 5 — y

-70 dém -70 dBm
-80 dém -80 dBm
a0 de 90 dB
Start 30.0 MHz 78009 pts Stop 38.0 GHz Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 979.39780 MHz -57.12 dém -17.12 de 30.000 MHz 1,000 GHz 1.000 MHz 959.03798 MHz -57.31 dBm -17.31 d8
1.000 GHz 3.000 GHz 1,000 MHz 2,48638 GHz -56.26 dam -16.26 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.51037 GHz -56.36 dBm -16.36 d&
3.000 GHz 3.530 GHz 1,000 MHz 3,37942 GHz -54.58 dBm -14.56 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.37942 GHz -54.66 dBm -14.66 d&
3.530 GHz 3,610 GHz 1,000 MHz 3,54347 GHz -54.94 dBm -29.94 dB 3.530 GHz 2,610 GHz 1.000 MHz 3,55553 GHz -54.70 dBm -29.70 d&
3.750 GHz 7.000 GHz 1,000 MHz 696263 GHz -51.77 dam -11.77 dB 3.750 GHz 7,000 GHz 1.000 MHz 6.93896 GHz -51.83 dém -11.83 d&
7.000 GHz 14.000 GHz 1,000 MHz 13.92426 GHz -54.12 dBm -14.12 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.60099 GHz -54.13 dBm -14.13 dB
14.000 GHz 22,000 GHz 1,000 MHz 1578714 GHz -52.31 dém -12.31 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.62302 GHz -52,47 dBm -12.47 dB
22.000 GHz 30.000 GHz 1,000 MHz 2B,68533 GHz -52.19 dam -12.19 de 22.000 GHz 30,000 GHz 1.000 MHz 28.69583 GHz -52.08 dém -12.08 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.37729 GHz -50.01 dBm -10.01 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.27830 GHz -49.94 dBm -9.94 dB
L J1 ] L i J ..

Date:

15:01:20

€.SEP.2020 15:

Highest Channel / FullRB N/A

e o
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100/100
[.] AvgPwr
Limit ¢heck PABS
-10 dBrie—{PHRIOHE—{E—ABE— Ak
-20 dém
-30 dBm—
A0 Hn ‘
| SPURIOUS_LINE_ABS_
50 dbm
v A
R e et S
-70 dBm
-80 dbm
-90 dB
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | AL
30.000 MHz 1.000 GHz 1,000 MHz 945,94953 MHz -57.34 dém -17.34 dB
1.000 GHz 3.000 GHz 1,000 MHz 2.51787 GHz -56.36 dém -16.36 de
3.000 GHz 3.530 GHz 1.000 MHz 3.37942 GHz -53.85 dém -13.85 dB
3.530 GHz 3.610 GHz 1,000 MHz 3.53939 GHz -54.92 dém -29.92 dB
3.750 GHz 7.000 GHz 1,000 MHz 6,98816 GHz -51.95 dém -11.95 de
7.000 GHz 14.000 GHz 1.000 MHz 13,88926 GHz -54.22 dBm -14.22 dB
14.000 GHz 22,000 GHz 1,000 MHz 15,61665 GHz -52.58 dém -12.58 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,67783 GHz -52.25 dém -12.25 de
30.000 GHz 38.000 GHz 1.000 MHz 37.38729 GHz -50.07 dém -10.07 dB
L J1 ] b
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C / 20MHz+10MHz

256QAM

Lowest Channel / 1RB0O and 1RB49

Lowest Channel / 1RB99 and 1RBO

. ] - [+
Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit fheck Limit ¢heck
10 dBr FE— A6 10 dBrre—] 15— INE—A D5
-20 dBm -20 dBm
-30 dBm—j 30 dom—j}
anan anan
| SPURIOUS_LINE | SPURIOUS_LINE_ABS_
50 dBm = = 5 50 dem—y — 5
DA e IORENS et et :
-70 dém -70 dBm
-80 dém -80 dBm
a0 de 90 dB
Start 30.0 MHz 77009 pts Stop 38.0 GHz Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs ALimit
30.000 MHz 1.000 GHz 1,000 MHz 952.73613 MHz ~57.46 dBm -17.46 dB 30.000 MHz 1,000 GHz 1.000 MHz 925.10495 MHz ~57.34 dBm -17.34 d&
1.000 GHz 3.000 GHz 1,000 MHz 2,50837 GHz -56.33 dam -16.33 dB 1.000 GHz 3,000 GHz 1.000 MHz 2,95976 GHz -56.15 dBm -16.15 d&
3.000 GHz 3.500 GHz 1,000 MHz 3.49575 GHz -52.47 dBm -12.47 dB 3.000 GHz 3,500 GHz 1.000 MHz 3.37987 GHz -54.00 dBm -14.00 d&
3.640 GHz 3,720 GHz 1,000 MHz 3,68655 GHz -49.93 dBm -24.93 dB 3.640 GHz 3,720 GHz 1.000 MHz 3,68639 GHz -49.85 dBm -24.85 dB
3.720 GHz 7.000 GHz 1,000 MHz 6,95385 GHz -51.80 d&m -11.80 de 3.720 GHz 7,000 GHz 1.000 MHz 6.90747 GHz -51.59 dém -11.5% dg
7.000 GHz 14.000 GHz 1,000 MHz 13.91426 GHz -54.11 dBm -14.11 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.66099 GHz -54.02 dBm -14.02 d&
14.000 GHz 22,000 GHz 1,000 MHz 1761002 GHz -52.54 dém -12.54 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.60202 GHz -52,52 dBm -12.52 dB
22.000 GHz 30.000 GHz 1,000 MHz 2B.66483 GHz -52.12 dam -12.12 de 22.000 GHz 30,000 GHz 1.000 MHz 28.66633 GHz -52.18 dém -12.18 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.35179 GHz -49.83 dBm -9.83 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.34979 GHz -49.92 dBm -9.92 dB
L J1 ] L i J ..
6.5EP.2020 Data:

Lowest Channel / FullRB

N/A

e o
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100/100
[.] AvgPwr
Limit ¢heck PABS
-10 dBrie—{PHRIOHE—{E—ABE— Ak
-20 dém
-30 dBm—j
ann
| SPURIOUS_LINE_ABS_
50 dbm x
WLMMM » i ~1
=70 dBm
-80 dbm
-90 dB
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions
Range low | RangeUp | RBW Frequency | Power Abs AL
30.000 MHz 1.000 GHz 1,000 MHz 975.51974 MHz -57.35 dém -17.35 dB
1.000 GHz 3.000 GHz 1,000 MHz 2.50737 GHz -56.28 dém -16.28 de
3.000 GHz 3.500 GHz 1.000 MHz 3.37937 GHz -54.46 dBm -14.46 dB
3.640 GHz 3.720 GHz 1,000 MHz 3.68639 GHz -49.35 dém -24.35 dB
3.720 GHz 7.000 GHz 1,000 MHz 697821 GHz -51.67 d&ém -11.67 de
7.000 GHz 14.000 GHz 1.000 MHz 1062149 GHz -54.16 dBm -14.16 dB
14.000 GHz 22,000 GHz 1,000 MHz 17,60052 GHz -52.57 dém -12.57 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,65583 GHz -51.93 dém -11.93 de
30.000 GHz 38.000 GHz 1.000 MHz 36.90732 GHz -49.96 dBm -5.96 dB
L J J b
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C / 20MHz+10MHz

256QAM

Middle Channel / 1IRB0O and 1RB49

Middle Channel / 1RB99 and 1RBO

p o pectrum w
Ref Level 0.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 16.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 AvgPwr
Limit §heck PABS Limit Gheck PARS
10 dBP—pRUREOUS L NE— AR n 10 dBP—hRERIG LI AR A
20dB 20 d8
-30 dBi -20 dB
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS.
50 dBm -50 dBm
PR A oy Ay P
MMM N ’ﬁ" P M et
70 dB 70d8
-80 dBm -80 dam
-90 dBm -90 dem
Start 30.0 MHz 77008 pts Stop 38.0 GHz Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fr | Powerabs | Alimit |
30.000 MHz 1.00D GHz 1.000 MHz 936.25437 MHz -57.35 dBm -17.35 dB 30.000 MHz 1.000 GHz 1.000 MHz 836.39430 MHz -57.26 dBm -17.28 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51287 GHz -56.26 dBm -16.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48538 GHz -56.24 dBm -16.24 dB
3.000 GHz 3,530 GHz 1.000 MHz 3.37942 GHz -54.13 d8m -14.13 dB 3.000 GHz 3.530 GHz 1.000 MHz 3,37942 GHz -54.12 dBm -14.12 d8
3.720 GHz 7.000 GHz 1.000 MHz 6.92855 GHz -51.84 dBm -11.84 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.89201 GHz -51.69 dBm -11.65 d&
7.000 GHz 14.000 GHz 1.000 MHz 13.90176 GHz -54.12 dBm -14.12 dB 7.000 GHz 14.000 GHz 1.000 MHz 10.65249 GHz -54.20 dBm -14.20 dB
14.000 GHz 22.000 GHz 1.000 MHz 17,62352 GHz -52.54 dBm -12.54 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.78214 GHz -52.42 dBm -12.42 dB
22.000 GHz 30.000 GHz 1.000 MHz 26.68333 GHz -51.84 dBm -11.84 dB 22.000 GHz 30.000 GHz 1.000 MHz 28.67683 GHz -52.11 dBm -12.11 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.34429 GHz -49.80 dBm -9.80 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.40779 GHz -49.96 dBm -9.96 dB
) [ ( I ) o

Middle Channel / FullRB

N/A

] [lm
P v
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100/100
E.] AvgPwr
Limit ¢heck
10 dBTE— P RURIOUS | NE—AB S n
50 dB
-30 dB
SPURIOUS_LINE_ABS
-50 dém M re X
=70 dB
-80 dBm
-90 dbm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
20.000 MHz 1,000 GHz 1,000 MHz 950,03798 MHz -57.22 dém -17.22 de
1.000 GHz 3.000 GHz 1.000 MHz 2.50737 GHz -55.91 dém -15.91 dB
3.000 GHz 3.530 GHz 1,000 MHz 3.37942 GHz -54.06 dém -14.06 dB
3.720 GHz 7.000 GHz 1,000 MHz 6,96229 GHz -52.09 dém -12.09 de
7.000 GHz 14.000 GHz 1.000 MHz 10.61249 GHz -54.15 dém -14.15 dB
14.000 GHz 22,000 GHz 1,000 MHz 17,60552 GHz -52,31 dém -12.31 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,70633 GHz -51.98 deém -11.98 de
30.000 GHz 38.000 GHz 1.000 MHz 37.37079 GHz -49.82 dBm -5.82 dB
( J ) [ v
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C / 20MHz+10MHz

256QAM

Highest Channel / 1RB0 and 1RB49

Highest Channel / 1RB99 and 1RBO

L

> ] (=] [(spectrum [+
Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit fheck PAES Limit ¢heck
10 dBr b e Ane] ARG 10 d8 15— INE—A D5
-20 dBm -20 dBm
-30 dBm—} 30 dam—
il snane |
[ SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
50 dBm - = 50 dBm < s
i P | N At
-70 dém -70 dBm
-80 dém -80 dBm
a0 de 90 dB
Start 30.0 MHz 78009 pts Stop 38.0 GHz Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 972.12644 MHz -57.42 dém -17.42 de 30.000 MHz 1,000 GHz 1.000 MHz 961.46177 MHz ~56.94 dbm -16.94 d&
1.000 GHz 3.000 GHz 1,000 MHz 2,52337 GHz -56.12 dam -16.12 dB 1.000 GHz 3,000 GHz 1.000 MHz 2,46338 GHz -56.29 dBm -16.2% de
3.000 GHz 3.530 GHz 1,000 MHz 3.37969 GHz -54.21 dBm -14.21 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.37942 GHz -53.62 dBm -13.62 d&
3.530 GHz 3,610 GHz 1,000 MHz 3,55737 GHz -54.73 dém -29.73 dB 3.530 GHz 2,610 GHz 1.000 MHz 3,56153 GHz -54.83 dBm -29.83 dB
3.750 GHz 7.000 GHz 1,000 MHz 3.75487 GHz -50.87 dam -10.87 dB 3.750 GHz 7,000 GHz 1.000 MHz 6.91807 GHz -51.87 dém -11.87 d&
7.000 GHz 14.000 GHz 1,000 MHz 10.64099 GHz -54.08 dBm -14.08 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.62499 GHz -53.98 dBm -13.98 dB
14.000 GHz 22,000 GHz 1,000 MHz 1762802 GHz -52.52 dém -12.52 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.89201 GHz -52,47 dBm -12.47 dB
22.000 GHz 30.000 GHz 1,000 MHz 2B,695933 GHz -52.13 dam -12.13 de 22.000 GHz 30,000 GHz 1.000 MHz 28.69833 GHz -52.03 dém -12.03 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.33679 GHz -49.83 dBm -9.83 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.37379 GHz -49.81 dBm -9.81 dB
] i J q -

Highest Channel / FullRB

N/A

'I o
P v
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100,100
[.] AvgPwr
Limit ¢heck
-10 dBrie—{PHRIOHE—{E—ABE— Pk
-20 dém
-30 dBm—
A0 Hn ‘
| SPURIOUS_LINE_ABS_
50 dbm
A X g
gt AT hmaat
-70 dBm
-80 dbm
-90 dB
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 95273613 MHz -57.42 dém -17.42 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,49438 GHz -56.28 dém -16.28 de
3.000 GHz 3.530 GHz 1.000 MHz 3.37916 GHz -54.04 dBm -14.04 dB
3.530 GHz 3.610 GHz 1,000 MHz 3.55785 GHz -55.01 dém -30.01 dB
3.750 GHz 7.000 GHz 1,000 MHz 589632 GHz -51.89 dém -11.89 de
7.000 GHz 14.000 GHz 1.000 MHz 1061049 GHz -54.18 dBm -14.18 dB
14.000 GHz 22,000 GHz 1,000 MHz 15,77264 GHz -52.41 dém -12.41 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,69383 GHz -52.08 dém -12.08 de
30.000 GHz 38.000 GHz 1.000 MHz 37.38429 GHz -49.85 dBm -9.85 dB
L J1 ] [ v
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041658-01G

LTE Band 48C / 20MHz+15MHz

256QAM

Lowest Channel / 1RB0O and 1RB74

Lowest Channel / 1RB99 and 1RBO

. ] - [+
Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit fheck Limit ¢heck
10 dBr b e Ane] 10 dBrre—] 15— INE—A D5
-20 dBm -20 dBm
-30 dBm—j 30 dom—j}
anan anan
| SPURIOUS_LINE | SPURIOUS_LINE_ABS_
50 dBm - — = 50 dem—q = e =
-70 dém -70 dBm
-80 dém -80 dBm
a0 de 90 dB
Start 30.0 MHz 77009 pts Stop 38.0 GHz Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency Power Abs | ALimit Range Low |  Range Up RBW | Frequency Power Abs ALimit
30.000 MHz 1.000 GHz 1,000 MHz 936.25437 MHz -56.77 dBm -16.77 dB 30.000 MHz 1,000 GHz 1.000 MHz 9E6.12944 MHz ~57.34 dBm -17.34 d&
1.000 GHz 3.000 GHz 1,000 MHz 2,61435 GHz -56.20 dam -16.20 de 1.000 GHz 3,000 GHz 1.000 MHz 2,48888 GHz -56.29 dBm -16.2% de
3.000 GHz 3.500 GHz 1,000 MHz 3,37937 GHz -54.36 dBm -14.36 dB 3.000 GHz 3,500 GHz 1.000 MHz 3.37937 GHz -53.92 dBm -13.92 dg
3.640 GHz 3,720 GHz 1,000 MHz 3,68639 GHz -49.38 dBm -24.86 dB 3.640 GHz 3,720 GHz 1.000 MHz 3,68655 GHz -50.28 dBm -25.28 dB
3.720 GHz 7.000 GHz 1,000 MHz 692387 GHz -51.61 d&m -11.61 de 3.720 GHz 7,000 GHz 1.000 MHz 6.90044 GHz -51.80 dém -11.80 d&
7.000 GHz 14.000 GHz 1,000 MHz 13.92376 GHz -54.19 dBm -14.19 dB 7.000 GHz 14,000 GHz 1.000 MHz 13.90676 GHz -54.21 dBm -14.21 d8
14.000 GHz 22,000 GHz 1,000 MHz 1563665 GHz -52.49 dém -12.49 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.60352 GHz -52,47 dBm -12.47 dB
22.000 GHz 30.000 GHz 1,000 MHz 2B.67133 GHz -52.15 dam -12.15 dB 22.000 GHz 30,000 GHz 1.000 MHz 28.65383 GHz -51.98 dém -11.98 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.35029 GHz -49.83 dBm -9.83 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.34279 GHz -49.96 dBm -9.96 dB
L J1 ] L i J ..
oz Date: 18:30:02

€.5EP.2020

Lowest Channel / FullRB

N/A

e o
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100,100
[.] AvgPwr
Limit ¢heck PABS
-10 dBrie—{PHRIOHE—{E—ABE— ARG
-20 dém
-30 dBm—j
ann
| SPURIOUS_LINE_ABS_
50 dbm
A p—
PN 2SS b
-70 dBm
-80 dbm
-90 dB
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions
Range low | RangeUp | RBW Frequency Power Abs AL
30.000 MHz 1.000 GHz 1,000 MHz 976.00450 MHz -57.44 dém -17.44 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,99375 GHz -56.09 dém -16.09 de
3.000 GHz 3.500 GHz 1.000 MHz 3.37937 GHz -54.11 dém -14.11 dB
3.640 GHz 3.720 GHz 1,000 MHz 3.68639 GHz -49.00 dém -24.00 dB
3.720 GHz 7.000 GHz 1,000 MHz 6,89435 GHz -51.72 dém -11.72 de
7.000 GHz 14.000 GHz 1.000 MHz 13,93475 GHz -54.23 dém -14.23 dB
14.000 GHz 22,000 GHz 1,000 MHz 15,78314 GHz -52.45 dém -12.45 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,67583 GHz -52.02 deém -12.02 de
30.000 GHz 38.000 GHz 1.000 MHz 37.34279 GHz -50.00 dém -10.00 dB
L J1 ] b
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C / 20MHz+15MHz

256QAM

Middle Channel / 1RB0 and 1RB74

Middle Channel / 1RB99 and 1RBO

(oo )

pectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 16.80 d& Mode Auto Sweep

Ref Level 0.00 dém Offset 16.80 d&

SGL Count 100/100

Mode Auto Sweep

(@1 Avgrwr @1 AvgPwr
Limit §heck PABS Limit Gheck PARS
10 dBP—pRUREOUS L NE— AR nabs 10 dBP—hRERIG LI AR nabe
20 dB 20 d8
-30 dBi -20 dB
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS.
50 dBm -50 dBm
s A o] - -
70 dB 70d8
-80 dBm -80 dam
-90 dBm -90 dem
Start 30.0 MHz 77008 pts Stop 38.0 GHz Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fr | Powerabs | Alimit |
30.000 MHz 1.00D GHz 1.000 MHz 921.71164 MHz -57.42 d8m -17.42 dB 30.000 MHz 1.000 GHz 1.000 MHz 884.38531 MHz -57.10 dBm -17.10 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51287 GHz -56.40 dBm -16.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98125 GHz -56.36 dBm -16.36 dB
3.000 GHz 3,530 GHz 1.000 MHz 3.37942 GHz -54.16 dBm -14.16 dB 3.000 GHz 3.530 GHz 1.000 MHz 3,37942 GHz -53.62 dBm -13.62 d8
3.720 GHz 7.000 GHz 1.000 MHz 6.90419 GHz -51.86 dBm -11.86 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.93886 GHz -51.94 dBm -11.94 d&
7.000 GHz 14.000 GHz 1.000 MHz 13.90376 GHz -54.12 dBm -14.12 dB 7.000 GHz 14.000 GHz 1.000 MHz 10.62199 GHz -54.06 dBm -14.06 dB
14.000 GHz 22.000 GHz 1.000 MHz 17,88801 GHz -52.55 dém -12.55 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.63565 GHz -52.51 dBm -12.51 d8
22.000 GHz 30.000 GHz 1.000 MHz 28.66533 GHz -52.10 d8m -12.10 dB 22.000 GHz 30.000 GHz 1.000 MHz 28.69633 GHz -52.10 dBm -12.10 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.37079 GHz -49.93 dBm -9.93 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.50828 GHz -49.96 dBm -9.96 dB
[ Il ) [ ( I ) o

Middle Channel / FullRB

N/A

] [lm
P v
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100,100
E.] AvgPwr
Limit ¢heck
10 dBTE— P RURIOUS | NE—AB S n
50 dB
-30 dB
SPURIOUS_LINE_ABS
-50 dBm ' — —
=70 dB
-80 dBm
-90 dbm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
20.000 MHz 1,000 GHz 1,000 MHz 991,03198 MHz -57.31 dém -17.31 de
1.000 GHz 3.000 GHz 1.000 MHz 2.51437 GHz -56.26 dBm -16.26 dB
3.000 GHz 3.530 GHz 1,000 MHz 3.37916 GHz -54.10 dém -14.10 dB
3.720 GHz 7.000 GHz 1,000 MHz 6,99742 GHz -51.96 dém -11.96 de
7.000 GHz 14.000 GHz 1.000 MHz 1063399 GHz -53.96 dém -13.96 dB
14.000 GHz 22,000 GHz 1,000 MHz 17,89651 GHz -52.49 dém -12.49 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,69033 GHz -52.10 deém -12.10 de
30.000 GHz 38.000 GHz 1.000 MHz 37.33879 GHz -49,98 dBm -5.98 dB
( J ) [ v
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LTE Band 48C / 20MHz+15MHz

256QAM

Highest Channel / 1RB0 and 1RB74

Highest Channel / 1IRB99 and 1RBO

. ] - [+
Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit fheck Limit ¢heck
10 dBr b e Ane] 10 d8 15— INE—A D5
-20 dBm -20 dBm
-30 dBm—} 30 dam—
il snane |
[ SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-50 dBm -50 dam
Ay . oy A iy PPV T —
T Pt et
-70 dém -70 dBm
-80 dém -80 dBm
a0 de 90 dB
Start 30.0 MHz 78009 pts Stop 38.0 GHz Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs ALimit
30.000 MHz 1.000 GHz 1,000 MHz 921.71164 MHz -57.25 dém -17.25 de 30.000 MHz 1,000 GHz 1.000 MHz 803.42076 MHz -57.07 dBm -17.07 d&
1.000 GHz 3.000 GHz 1,000 MHz 2,52587 GHz -56.30 dam -16.30 de 1.000 GHz 3,000 GHz 1.000 MHz 2,52587 GHz -56.35 dBm -16.35 d&
3.000 GHz 3.530 GHz 1,000 MHz 3.37889 GHz -54.27 dBm -14.27 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.37916 GHz -53.49 dBm -13.48 dB
3.530 GHz 3,610 GHz 1,000 MHz 3,60053 GHz -53.03 dém -28.03 dB 3.530 GHz 2,610 GHz 1.000 MHz 3,53891 GHz -55.07 dBm -30.07 d&
3.750 GHz 7.000 GHz 1,000 MHz 3.76416 GHz -51.29 dam -11.29 de 3.750 GHz 7,000 GHz 1.000 MHz 6.99605 GHz -51.96 dém -11.96 dg
7.000 GHz 14.000 GHz 1,000 MHz 10.63349 GHz -54.16 dBm -14.16 dB 7.000 GHz 14,000 GHz 1.000 MHz 13.94275 GHz -54.14 dBm -14.14 dB
14.000 GHz 22,000 GHz 1,000 MHz 1564465 GHz -52.44 dBm -12.44 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.60802 GHz -52,49 dBm -12.49 dB
22.000 GHz 30.000 GHz 1,000 MHz 2B.65583 GHz -52.21 dBm -12.21 dB 22.000 GHz 30,000 GHz 1.000 MHz 28.69833 GHz -52.26 dBm -12.26 dg
30.000 GHz 38.000 GHz 1.000 MHz 37.37379 GHz -50.00 dBm -10.00 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.36129 GHz -49.92 dBm -9.92 dB
L J1 ] L i J ..

€.5EP.2020

Date:

Highest Channel / FullRB

N/A

e o
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100/100
[.] AvgPwr
Limit ¢heck PABS
-10 dBrie—{PHRIOHE—{E—ABE— Ak
-20 dém
-30 dBm—
A0 Hn ‘
| SPURIOUS_LINE_ABS_
50 dbm
. i A o
WAWN
-70 dBm
-80 dbm
-90 dB
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Range low | RangeUp | RBW Frequency | Power Abs AL
30.000 MHz 1.000 GHz 1,000 MHz 927.04398 MHz -57.35 dém -17.35 dB
1.000 GHz 3.000 GHz 1,000 MHz 251037 GHz -56.35 dém -16.35 de
3.000 GHz 3.530 GHz 1.000 MHz 3.37942 GHz -54.21 dém -14.21 dB
3.530 GHz 3.610 GHz 1,000 MHz 3.53348 GHz -54.98 dém -29.98 dB
3.750 GHz 7.000 GHz 1,000 MHz 595156 GHz -51.73 dém -11.72 de
7.000 GHz 14.000 GHz 1.000 MHz 13,92126 GHz -54.10 dém -14.10 B
14.000 GHz 22,000 GHz 1,000 MHz 15,78364 GHz -52.59 dém -12.59 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,66283 GHz -52.13 dém -12.13 de
30.000 GHz 38.000 GHz 1.000 MHz 37.45928 GHz -49.99 dim -5.99 dB
L J1 ] b
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LTE Band 48C / 20MHz+20MHz

256QAM

Lowest Channel / 1RB0O and 1RB99

Lowest Channel / 1RB99 and 1RBO

. ] - [+
Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit fheck Limit ¢heck
10 dBr b e Ane] 10 dBrre—] 15— INE—A D5
-20 dBm -20 dBm
-30 dBm—j 30 dom—j}
anan anan
| SPURIOUS_LINE | SPURIOUS_LINE_ABS_
o —
-50 dBm iy X -50 dam 3 X
W&Mw MMW —
-70 dém -70 dBm
-80 dém -80 dBm
a0 de 90 dB
Start 30.0 MHz 77009 pts Stop 38.0 GHz Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 953.22089 MHz -56.35 dém -16.35 de 30.000 MHz 1,000 GHz 1.000 MHz 941,10195 MHz -56.22 dbm -16.22 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,51487 GHz -55.26 dam -15.26 dB 1.000 GHz 3,000 GHz 1.000 MHz 2,46038 GHz -55.07 dém -15.07 d&
3.000 GHz 3.500 GHz 1,000 MHz 3.47627 GHz -51.91 dBm -11.91 dB 3.000 GHz 3,500 GHz 1.000 MHz 3.37937 GHz -52.82 dBm -12.82 d8
3.640 GHz 3,720 GHz 1,000 MHz 3,68639 GHz -48.73 dBm -23.73 dB 3.640 GHz 3,720 GHz 1.000 MHz 3.68631 GHz -48,50 dBm -23.50 dB
3.720 GHz 7.000 GHz 1,000 MHz 6.95526 GHz -50.87 d&m -10.87 dB 3.720 GHz 7,000 GHz 1.000 MHz 6.95463 GHz -50.75 dém -10.75 dg
7.000 GHz 14.000 GHz 1,000 MHz 13.92726 GHz -53.29 dBm -13.29 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.61349 GHz -53.28 dBm -13.28 d8
14.000 GHz 22,000 GHz 1,000 MHz 1561365 GHz -51.56 dBm -11.56 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.62002 GHz -51.63 dBm -11.63 d&
22.000 GHz 30.000 GHz 1,000 MHz 2B.65333 GHz -50.89 dam -10.89 dB 22.000 GHz 30,000 GHz 1.000 MHz 28.67533 GHz -51.07 dém -11.07 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.44278 GHz -48.91 dBm -8.91 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.31479 GHz -49.06 dBm -9.06 d&
L J1 ] L i J ..
1.SEP.2020 14: Date

Lowest Channel / FullRB

N/A

e o
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100/100
[.] AvgPwr
Limit ¢heck PABS
-10 dBrie—{PHRIOHE—{E—ABE— Ak
-20 dém
-30 dBm—j
ann
| SPURIOUS_LINE_ABS_
50 dbm 1 o~ X
Loeer L it e—
-70 dBm
-80 dbm
-90 dB
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions
Range low | RangeUp | RBW Frequency |  Powerabs | AL
30.000 MHz 1.000 GHz 1,000 MHz 991,03198 MHz -56.30 dém -16.30 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,49688 GHz -55.14 dém -15.14 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.37937 GHz -53.40 dém -13.40 dB
3.640 GHz 3.720 GHz 1,000 MHz 3.68639 GHz -48.91 dém -23.91 dB
3.720 GHz 7.000 GHz 1,000 MHz 6,92481 GHz -50.96 dém -10.86 dB
7.000 GHz 14.000 GHz 1.000 MHz 13,92476 GHz -53.18 dém -13.18 dB
14.000 GHz 22,000 GHz 1,000 MHz 15,63515 GHz -51.54 dém -11.54 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,68033 GHz -51.15 dém -11.15 de
30.000 GHz 38.000 GHz 1.000 MHz 37.35179 GHz -48.96 dBm -8.96 dB
L J1 ] b
Date: 1 20 14:58:44
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LTE Band 48C / 20MHz+20MHz

256QAM

MiddleChannel / 1IRB0O and 1RB99

Middle Channel / 1RB99 and 1RBO

p o pectrum w
Ref Level 0.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 16.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 AvgPwr
Limit §heck PABS Limit Gheck PARS
10 dBP—pRUREOUS L NE— AR n 10 dBP—hRERIG LI AR A
20 dB 20 d8
-30 dBi -20 dB
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS,
50 dBm T B — X wored | [l -50 d2m — — X by
Iy N et I W e .
70 dB 70d8
-80 dBm -80 dam
-90 dBm -90 dem
Start 30.0 MHz 77008 pts Stop 38.0 GHz Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fr | Powerabs | Alimit |
30.000 MHz 1.00D GHz 1.000 MHz 942.55622 MHz -56.27 dBm -16.27 dB 30.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -56.45 dBm -16.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50037 GHz -55.51 dBm -15.51 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96176 GHz -55.34 dBm -15.34 d8
3.000 GHz 3,530 GHz 1.000 MHz 3.37916 GHz -52.83 dBm -12.83 dB 3.000 GHz 3.530 GHz 1.000 MHz 3,37916 GHz -52.80 dBm -12.80 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.92527 GHz -51.04 dBm -11.04 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.98290 GHz -50.80 dBm -10.80 d&
7.000 GHz 14.000 GHz 1.000 MHz 10.61499 GHz -53.25 dBm -13.25 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.94225 GHz -53.03 dBm -13.03 d
14.000 GHz 22.000 GHz 1.000 MHz 15,63265 GHz -51.57 d8m -11.57 d& 14.000 GHz 22,000 GHz 1.000 MHz 20.33135 GHz -51.58 dBm -11.58 d&
22.000 GHz 30.000 GHz 1.000 MHz 28.67683 GHz -51.05 dBm -11.05 dB 22.000 GHz 30.000 GHz 1.000 MHz 28.66783 GHz -51.16 dBm -11.16 dg
30.000 GHz 38.000 GHz 1.000 MHz 37.34679 GHz -48.87 dBm -8.87 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.34229 GHz -48.96 dBm -8.96 dB
[ Il ) [ ( I ) o

Middle Channel / FullRB

N/A

[lm
p v
Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep
SGL Count 100,100
E.] AvgPwr
Limit ¢heck
10 dBTE—PRUREOUS L INE—ABE] n
20 dB
-30 dei
SPURIOUS_LINE_ABS
50 dém L reny Breep——— X et
Iy AW
70 dB
-80 dém
-0 dém
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
20.000 MHz 1,000 GHz 1,000 MHz 948.85807 MHz -56.54 dém -16.54 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,53687 GHz -55.28 dBm -15.26 dB
3.000 GHz 3.530 GHz 1,000 MHz 3,37942 GHz -53.20 dBm -13.20 de
3.720 GHz 7.000 GHz 1,000 MHz 698712 GHz -51.01 dém -11.01 de
7.000 GHz 14.000 GHz 1,000 MHz 10.57749 GHz -53.23 dBm -13.23 dB
14.000 GHz 22.000 GHz 1,000 MHz 1761402 GHz -51.58 dBm -11.56 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,65683 GHz -51.07 d&ém -11.07 de
30.000 GHz 38.000 GHz 1,000 MHz 37.42079 GHz -49.12 dBm -5.12 dB
)| [ [
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LTE Band 48C / 20MHz+20MHz

256QAM

Highest Channel / 1RB0 and 1RB99

Highest Channel / 1RB99 and 1RBO

J

L

1.SEP.2020

. ] - [+
Ref Level 0.00 dBm Offset 16.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit fheck Limit ¢heck
10 dBr b e Ane] 10 d8 15— INE—A D5
-20 dBm -20 dBm
-30 dBm—} 30 dam—
| snane |
_LINE_ | SPURIOUS_LINE_ABS_
X -50 dam X
v v .
L N~ ¥ P
-70 dém -70 dBm
-80 dém -80 dBm
a0 de 90 dB
Start 30.0 MHz 78009 pts Stop 38.0 GHz Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 635.21989 MHz -56.34 dBm -16.34 dB 30.000 MHz 1,000 GHz 1.000 MHz 943,04098 MHz ~56.07 dbm -16.07 d&
1.000 GHz 3.000 GHz 1,000 MHz 2,95426 GHz -55.21 dam -15.21 de 1.000 GHz 3,000 GHz 1.000 MHz 2,99525 GHz -55.26 dBm -15.26 dg
3.000 GHz 3.530 GHz 1,000 MHz 3,37942 GHz -52.66 dBm -12.66 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.37916 GHz -52.68 dBm -12.68 d&
3.530 GHz 3,610 GHz 1,000 MHz 3,58590 GHz -48.33 dém -23.83 dB 3.530 GHz 2,610 GHz 1.000 MHz 3,54171 GHz -53.72 dBm -28.72 dB
3.750 GHz 7.000 GHz 1,000 MHz 694731 GHz -50.78 dam -10.76 dB 3.750 GHz 7,000 GHz 1.000 MHz 6.95095 GHz -50.87 dém -10.87 d&
7.000 GHz 14.000 GHz 1,000 MHz 10.64449 GHz -53.09 dBm -13.09 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.65749 GHz -53.12 dBm -13.12 d8
14.000 GHz 22,000 GHz 1,000 MHz 1577614 GHz -51.44 dBm -11.44 dB 14.000 GHz 22,000 GHz 1.000 MHz 17.88551 GHz -51.50 dBm -11.50 d&
22.000 GHz 30.000 GHz 1,000 MHz 2B.69333 GHz -51.04 dam -11.04 de 22.000 GHz 30,000 GHz 1.000 MHz 28.68183 GHz -50.81 dBm -10.81 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.38129 GHz -48.88 dBm -8.88 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.41079 GHz -48.73 dBm -8.73 dB
J ) we

Highest Channel / FullRB

N/A

e o
Ref Level 0.00 dbm  Offset 16.80 db Mode Auto Sweep
SGL Count 100/100
[.] AvgPwr
Limit ¢heck PABS
-10 dBrie—{PHRIOHE—{E—ABE— Ak
-20 dém
-30 dBm—
A0 Hn ‘
| SPURIOUS_LINE_ABS_
50 dbm T X
" T——— st
-70 dBm
-80 dbm
-90 dB
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Range low | RangeUp | RBW Frequency | Power Abs AL
30.000 MHz 1.000 GHz 1,000 MHz 98279110 MHz -56.31 dém -16.31 dB
1.000 GHz 3.000 GHz 1,000 MHz 297326 GHz -55.14 dém -15.14 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.37942 GHz -52.63 dém -12.63 dB
3.530 GHz 3.610 GHz 1,000 MHz 3.53132 GHz -53.90 dém -28.90 dB
3.750 GHz 7.000 GHz 1,000 MHz 6,97516 GHz -50.67 dém -10.67 de
7.000 GHz 14.000 GHz 1.000 MHz 13,89926 GHz -53.12 dém -13.12 dB
14.000 GHz 22,000 GHz 1,000 MHz 17,60102 GHz -51.45 dém -11.45 dB
22.000 GHz 30.000 GHz 1,000 MHz 28,65983 GHz -51.11 dém -11.11de
30.000 GHz 38.000 GHz 1.000 MHz 37.45528 GHz -48,90 dBm -8.90 dB
J1 ] b
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Appendix B. Test Results of EIRP and Radiated Test

EIRP

<Reporting Only>

LTE Band 42 / 5MHz (Average) (GT - LC = 1.4 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 18.78 0.0755 20.18 0.1042
Middle QPSK 1 0 18.81 0.0760 20.21 0.1050
Highest 1 0 18.76 0.0752 20.16 0.1038
Lowest 1 0 17.94 0.0622 19.34 0.0859
Middle 16QAM 1 0 17.85 0.0610 19.25 0.0841
Highest 1 0 17.87 0.0612 19.27 0.0845
Lowest 1 0 16.46 0.0443 17.86 0.0611
Middle 64QAM 1 0 16.58 0.0455 17.98 0.0628
Highest 1 0 16.53 0.0450 17.93 0.0621
Lowest 12 13 14.97 0.0314 16.37 0.0434
Middle 256QAM 12 13 14.99 0.0316 16.39 0.0436
Highest 12 13 14.85 0.0305 16.25 0.0422
LTE Band 42/ 10MHz (Average) (GT - LC = 1.4 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 18.73 0.0746 20.13 0.1030
Middle QPSK 1 0 18.76 0.0752 20.16 0.1038
Highest 1 0 18.82 0.0762 20.22 0.1052
Lowest 1 0 17.86 0.0611 19.26 0.0843
Middle 16QAM 1 0 17.94 0.0622 19.34 0.0859
Highest 1 0 17.89 0.0615 19.29 0.0849
Lowest 1 0 16.51 0.0448 17.91 0.0618
Middle 64QAM 1 0 16.49 0.0446 17.89 0.0615
Highest 1 0 16.51 0.0448 17.91 0.0618
Lowest 25 12 14.90 0.0309 16.30 0.0427
Middle 256QAM 25 12 14.88 0.0308 16.28 0.0425
Highest 25 12 14.99 0.0316 16.39 0.0436
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LTE Band 42 / 15MHz (Average) (GT - LC = 1.4 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 0 18.82 0.0762 20.22 0.1052
Middle QPSK 1 0 18.76 0.0752 20.16 0.1038
Highest 1 0 18.77 0.0753 20.17 0.1040
Lowest 1 0 17.94 0.0622 19.34 0.0859
Middle 16QAM 1 0 17.85 0.0610 19.25 0.0841
Highest 1 0 17.87 0.0612 19.27 0.0845
Lowest 1 0 16.55 0.0452 17.95 0.0624
Middle 64QAM 1 0 16.59 0.0456 17.99 0.0630
Highest 1 0 16.52 0.0449 17.92 0.0619
Lowest 36 39 14.97 0.0314 16.37 0.0434
Middle 256QAM 36 39 15.00 0.0316 16.40 0.0437
Highest 36 39 14.93 0.0311 16.33 0.0430

LTE Band 42 / 20MHz (Average) (GT - LC =1.4 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 18.83 0.0764 20.23 0.1054
Middle QPSK 1 0 18.83 0.0764 20.23 0.1054
Highest 1 0 18.82 0.0762 20.22 0.1052
Lowest 1 0 17.94 0.0622 19.34 0.0859
Middle 16QAM 1 0 17.95 0.0624 19.35 0.0861
Highest 1 0 17.91 0.0618 19.31 0.0853
Lowest 1 0 16.56 0.0453 17.96 0.0625
Middle 64QAM 1 0 16.59 0.0456 17.99 0.0630
Highest 1 0 16.58 0.0455 17.98 0.0628
Lowest 50 50 14.97 0.0314 16.37 0.0434
Middle 256QAM 50 50 15.00 0.0316 16.40 0.0437
Highest 50 50 14.95 0.0313 16.35 0.0432
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LTE Band 48 / 5MHz (Average) (GT - LC = 3.4 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 19.30 0.0851 22.70 0.1862
Middle QPSK 1 0 19.42 0.0875 22.82 0.1914
Highest 1 0 19.49 0.0889 22.89 0.1945
Lowest 1 0 18.21 0.0662 21.61 0.1449
Middle 16QAM 1 0 18.27 0.0671 21.67 0.1469
Highest 1 0 18.46 0.0701 21.86 0.1535
Lowest 1 0 16.92 0.0492 20.32 0.1076
Middle 64QAM 1 0 16.92 0.0492 20.32 0.1076
Highest 1 0 17.17 0.0521 20.57 0.1140
Lowest 12 7 14.86 0.0306 18.26 0.0670
Middle 256QAM 12 7 14.90 0.0309 18.30 0.0676
Highest 12 7 14.83 0.0304 18.23 0.0665
LTE Band 48 / 10MHz (Average) (GT - LC = 3.4 dB)
Channel Mode . RB Conducted EIRP
Size | Offset Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 19.37 0.0865 22.77 0.1892
Middle QPSK 1 0 19.37 0.0865 22.77 0.1892
Highest 1 0 19.41 0.0873 22.81 0.1910
Lowest 1 0 18.30 0.0676 21.70 0.1479
Middle 16QAM 1 0 18.34 0.0682 21.74 0.1493
Highest 1 0 18.48 0.0705 21.88 0.1542
Lowest 1 0 16.94 0.0494 20.34 0.1081
Middle 64QAM 1 0 16.93 0.0493 20.33 0.1079
Highest 1 0 17.12 0.0515 20.52 0.1127
Lowest 25 12 14.82 0.0303 18.22 0.0664
Middle 256QAM 25 12 14.91 0.0310 18.31 0.0678
Highest 25 12 14.82 0.0303 18.22 0.0664

Bl-210f?2



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48 / 15MHz (Average) (GT - LC = 3.4 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 37 19.24 0.0839 22.64 0.1837
Middle QPSK 1 37 19.24 0.0839 22.64 0.1837
Highest 1 37 19.46 0.0883 22.86 0.1932
Lowest 1 0 18.28 0.0673 21.68 0.1472
Middle 16QAM 1 0 18.25 0.0668 21.65 0.1462
Highest 1 0 18.46 0.0701 21.86 0.1535
Lowest 1 0 16.93 0.0493 20.33 0.1079
Middle 64QAM 1 0 17.01 0.0502 20.41 0.1099
Highest 1 0 17.19 0.0524 20.59 0.1146
Lowest 36 20 14.91 0.0310 18.31 0.0678
Middle 256QAM 36 20 14.91 0.0310 18.31 0.0678
Highest 36 20 14.86 0.0306 18.26 0.0670
LTE Band 48 / 20MHz (Average) (GT - LC = 3.4 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 19.38 0.0867 22.78 0.1897
Middle QPSK 1 0 19.38 0.0867 22.78 0.1897
Highest 1 0 19.50 0.0891 22.90 0.1950
Lowest 1 0 18.30 0.0676 21.70 0.1479
Middle 16QAM 1 0 18.30 0.0676 21.70 0.1479
Highest 1 0 18.49 0.0706 21.89 0.1545
Lowest 1 0 16.98 0.0499 20.38 0.1091
Middle 64QAM 1 0 16.96 0.0497 20.36 0.1086
Highest 1 0 17.20 0.0525 20.60 0.1148
Lowest 50 24 14.91 0.0310 18.31 0.0678
Middle 256QAM 50 24 14.86 0.0306 18.26 0.0670
Highest 50 24 14.87 0.0307 18.27 0.0671

Bl1-220f?2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C_CA /20 + 20 MHz (GT - LC = 3.4 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 99 1 0 15.63 0.0366 19.03 0.0800
Middle QPSK 1 99 1 0 15.88 0.0387 19.28 0.0847
Highest 1 99 1 0 16.54 0.0451 19.94 0.0986
Lowest 1 99 1 0 14.76 0.0299 18.16 0.0655
Middle 16QAM 1 99 1 0 15.09 0.0323 18.49 0.0706
Highest 1 99 1 0 15.62 0.0365 19.02 0.0798
Lowest 1 99 1 0 13.60 0.0229 17.00 0.0501
Middle 64QAM 1 99 1 0 13.86 0.0243 17.26 0.0532
Highest 1 99 1 0 14.28 0.0268 17.68 0.0586
Lowest 100 0 100 0 10.80 0.0120 14.20 0.0263
Middle | 256QAM | 100 0 100 0 10.75 0.0119 14.15 0.0260
Highest 100 0 100 0 11.10 0.0129 14.50 0.0282
Limit EIRP < 0.2W Result PASS
LTE Band 48C_CA /20 + 15 MHz (GT - LC = 3.4 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 99 1 0 15.83 0.0383 19.23 0.0838
Middle QPSK 1 99 1 0 16.02 0.0400 19.42 0.0875
Highest 1 99 1 0 16.42 0.0439 19.82 0.0959
Lowest 1 99 1 0 15.02 0.0318 18.42 0.0695
Middle 16QAM 1 99 1 0 15.26 0.0336 18.66 0.0735
Highest 1 99 1 0 15.73 0.0374 19.13 0.0818
Lowest 1 99 1 0 13.64 0.0231 17.04 0.0506
Middle 64QAM 1 99 1 0 13.88 0.0244 17.28 0.0535
Highest 1 99 1 0 14.36 0.0273 17.76 0.0597
Lowest 100 0 75 0 11.11 0.0129 14.51 0.0282
Middle | 256QAM | 100 0 75 0 11.35 0.0136 14.75 0.0299
Highest 100 0 75 0 11.74 0.0149 15.14 0.0327
Limit EIRP < 0.2W Result PASS

Bl-310of4



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C_CA /15 + 20 MHz (GT - LC = 3.4 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 74 1 0 15.82 0.0382 19.22 0.0836
Middle QPSK 1 74 1 0 16.12 0.0409 19.52 0.0895
Highest 1 74 1 0 16.40 0.0437 19.80 0.0955
Lowest 1 74 1 0 15.04 0.0319 18.44 0.0698
Middle 16QAM 1 74 1 0 15.38 0.0345 18.78 0.0755
Highest 1 74 1 0 15.69 0.0371 19.09 0.0811
Lowest 1 74 1 0 13.72 0.0236 17.12 0.0515
Middle 64QAM 1 74 1 0 13.98 0.0250 17.38 0.0547
Highest 1 74 1 0 14.28 0.0268 17.68 0.0586
Lowest 75 0 100 0 11.06 0.0128 14.46 0.0279
Middle | 256QAM 75 0 100 0 11.27 0.0134 14.67 0.0293
Highest 75 0 100 0 11.74 0.0149 15.14 0.0327
Limit EIRP < 0.2W Result PASS
LTE Band 48C_CA /20 + 10 MHz (GT - LC = 3.4 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 99 1 0 16.00 0.0398 19.40 0.0871
Middle QPSK 1 99 1 0 16.22 0.0419 19.62 0.0916
Highest 1 99 1 0 16.50 0.0447 19.90 0.0977
Lowest 1 99 1 0 15.13 0.0326 18.53 0.0713
Middle 16QAM 1 99 1 0 15.33 0.0341 18.73 0.0746
Highest 1 99 1 0 15.91 0.0390 19.31 0.0853
Lowest 1 99 1 0 13.88 0.0244 17.28 0.0535
Middle 64QAM 1 99 1 0 14.08 0.0256 17.48 0.0560
Highest 1 99 1 0 14.65 0.0292 18.05 0.0638
Lowest 100 0 50 0 11.28 0.0134 14.68 0.0294
Middle | 256QAM | 100 0 50 0 11.50 0.0141 14.90 0.0309
Highest 100 0 50 0 12.01 0.0159 15.41 0.0348
Limit EIRP < 0.2W Result PASS

Bl-320f 4



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C_CA /10 + 20 MHz (GT - LC = 3.4 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 49 1 0 15.87 0.0386 19.27 0.0845
Middle QPSK 1 49 1 0 16.05 0.0403 19.45 0.0881
Highest 1 49 1 0 15.47 0.0352 18.87 0.0771
Lowest 1 49 1 0 14.94 0.0312 18.34 0.0682
Middle 16QAM 1 49 1 0 15.24 0.0334 18.64 0.0731
Highest 1 49 1 0 14.78 0.0301 18.18 0.0658
Lowest 1 49 1 0 13.72 0.0236 17.12 0.0515
Middle 64QAM 1 49 1 0 13.93 0.0247 17.33 0.0541
Highest 1 49 1 0 13.25 0.0211 16.65 0.0462
Lowest 50 0 100 0 11.21 0.0132 14.61 0.0289
Middle | 256QAM 50 0 100 0 11.43 0.0139 14.83 0.0304
Highest 50 0 100 0 11.92 0.0156 15.32 0.0340
Limit EIRP < 0.2W Result PASS
LTE Band 48C_CA /20 + 5 MHz (GT - LC = 3.4 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 99 1 0 15.98 0.0396 19.38 0.0867
Middle QPSK 1 99 1 0 16.20 0.0417 19.60 0.0912
Highest 1 99 1 0 16.49 0.0446 19.89 0.0975
Lowest 1 99 1 0 15.11 0.0324 18.51 0.0710
Middle 16QAM 1 99 1 0 15.38 0.0345 18.78 0.0755
Highest 1 99 1 0 15.96 0.0394 19.36 0.0863
Lowest 1 99 1 0 13.82 0.0241 17.22 0.0527
Middle 64QAM 1 99 1 0 14.07 0.0255 17.47 0.0558
Highest 1 99 1 0 14.65 0.0292 18.05 0.0638
Lowest 1 99 1 0 11.23 0.0133 14.63 0.0290
Middle | 256QAM 1 99 1 0 11.46 0.0140 14.86 0.0306
Highest 1 99 1 0 12.00 0.0158 15.40 0.0347
Limit EIRP < 0.2W Result PASS

Bl-330f 4



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C_CA /5 + 20 MHz (GT - LC = 3.4 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 0 0 0 0 0.00 0.0010 3.40 0.0022
Middle QPSK 0 0 0 0 0.00 0.0010 3.40 0.0022
Highest 0 0 0 0 0.00 0.0010 3.40 0.0022
Lowest 1 24 1 0 15.11 0.0324 18.51 0.0710
Middle 16QAM 1 24 1 0 15.56 0.0360 18.96 0.0787
Highest 1 24 1 0 15.26 0.0336 18.66 0.0735
Lowest 1 24 1 0 13.83 0.0242 17.23 0.0528
Middle 64QAM 1 24 1 0 14.24 0.0265 17.64 0.0581
Highest 1 24 1 0 14.01 0.0252 17.41 0.0551
Lowest 25 0 100 0 11.15 0.0130 14.55 0.0285
Middle | 256QAM 25 0 100 0 11.74 0.0149 15.14 0.0327
Highest 25 0 100 0 11.35 0.0136 14.75 0.0299
Limit EIRP < 0.2W Result PASS

Bl-340f 4



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG041658-01G

|_EIRP Power |
LTE Band 42 / Conducted Power (dBm/10MHz)

BW 1.4MHz 3MHz 5MHz

Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH - - - - - - 18.78 17.94 16.46
Middle CH - - - - - - 18.81 17.85 16.58
Highest CH - - - - - - 18.76 17.87 16.53

BW 1.4MHz 3MHz 5MHz

Mod. 256QAM 256QAM 256QAM
Lowest CH - - - - - - 14.97 - -
Middle CH - - - - - - 14.99 - -
Highest CH - - - - - - 14.85 - -

LTE Band 42 / Conducted Power (dBm/10MHz)

BW 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH | 18.73 17.86 16.51 18.82 17.94 16.55 18.83 17.94 16.56
Middle CH | 18.76 17.94 16.49 18.76 17.85 16.59 18.83 17.95 16.59
Highest CH| 18.82 17.89 16.51 18.77 17.87 16.52 18.82 17.91 16.58

BW 10MHz 15MHz 20MHz

Mod. 256QAM 256QAM 256QAM
Lowest CH | 14.90 - - 14.97 - - 14.97 - -
Middle CH | 14.88 - - 15.00 - - 15.00 - -
Highest CH | 14.99 - - 14.93 - - 14.95 - -

B2-110f2



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 42 / EIRP Power (dBm/10MHz)

BW 1.4AMHz 3MHz 5MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH - - - - - - 20.18 19.34 17.86
Middle CH - - - - - - 20.21 19.25 17.98
Highest CH - - - - - - 20.16 19.27 17.93
BW 1.4MHz 3MHz 5MHz
Mod. 256QAM 256QAM 256QAM
Lowest CH - - - - - - 16.37 - -
Middle CH - - - - - - 16.39 - -
Highest CH - - - - - - 16.25 - -
LTE Band 42 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH | 20.13 19.26 17.91 20.22 19.34 17.95 20.23 19.34 17.96
Middle CH | 20.16 19.34 17.89 20.16 19.25 17.99 20.23 19.35 17.99
Highest CH| 20.22 19.29 17.91 20.17 19.27 17.92 20.22 19.31 17.98
BW 10MHz 15MHz 20MHz
Mod. 256QAM 256QAM 256QAM
Lowest CH | 16.30 - - 16.37 - - 16.37 - -
Middle CH | 16.28 - - 16.40 - - 16.40 - -
Highest CH| 16.39 - - 16.33 - - 16.35 - -
Antenna Gain 1.4 dBi
Limit 23dBm / 10MHz
Result PASS

B2-120f2



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48 / Conducted Power (dBm/10MHz)

BW 1.4MHz 3MHz 5MHz

Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH - - - - - - 19.30 18.21 16.92
Middle CH 19.42 18.27 16.92
Highest CH - - - - - - 19.49 18.46 17.17

BW 1.4MHz 3MHz 5MHz

Mod. 256QAM 256QAM 256QAM
Lowest CH 14.86
Middle CH - - - - - - 14.90 - -
Highest CH 14.83

LTE Band 48 / Conducted Power (dBm/10MHz)

BW 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | 64QAM | QPSK [ 16QAM | 64QAM | QPSK [ 16QAM | 64QAM
Lowest CH | 19.37 18.30 16.94 19.24 18.28 16.93 19.38 18.30 16.98
Middle CH | 19.37 18.34 16.93 19.24 18.25 17.01 19.38 18.30 16.96
Highest CH| 19.41 18.48 17.12 19.46 18.46 17.19 19.50 18.49 17.20

BW 10MHz 15MHz 20MHz

Mod. 256QAM 256QAM 256QAM
Lowest CH | 14.82 14.91 14.91
Middle CH | 14.91 - - 14.91 - - 14.86 - -
Highest CH| 14.82 - - 14.86 - - 14.87 - -

B2-210f2



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48 / EIRP Power (dBm/10MHz)

BW 1.4AMHz 3MHz 5MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH - - - - - - 22.70 21.61 20.32
Middle CH - - - - - - 22.82 21.67 20.32
Highest CH - - - - - - 22.89 21.86 20.57
BW 1.4MHz 3MHz 5MHz
Mod. 256QAM 256QAM 256QAM
Lowest CH - - - - - - 18.26 - -
Middle CH - - - - - - 18.30 - -
Highest CH - - - - - - 18.23 - -
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH | 22.77 21.70 20.34 22.64 21.68 20.33 22.78 21.70 20.38
Middle CH | 22.77 21.74 20.33 22.64 21.65 20.41 22.78 21.70 20.36
Highest CH| 22.81 21.88 20.52 22.86 21.86 20.59 22.90 21.89 20.60
BW 10MHz 15MHz 20MHz
Mod. 256QAM 256QAM 256QAM
Lowest CH | 18.22 - - 18.31 - - 18.31 - -
Middle CH | 18.31 - - 18.31 - - 18.26 - -
Highest CH | 18.22 - - 18.26 - - 18.27 - -
Antenna Gain 3.4 dBi
Limit 23dBm / 10MHz
Result PASS

B2-220f2



ssomoniae.  FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C / Conducted Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [ 256QAM
Lowest CH | 15.63 14.76 13.6 10.8 15.83 15.02 13.64 11.11 15.82 15.04 13.72 11.06
Middle CH | 15.88 15.09 13.86 10.75 16.02 15.26 13.88 11.35 16.12 15.38 13.98 11.27
Highest CH | 16.54 15.62 14.28 111 16.42 15.73 14.36 11.74 16.4 15.69 14.28 11.74
LTE Band 48C / Conducted Power (dBm/10MHz)
BW 20 + 10 MHz 10 + 20 MHz 20 + 5 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [ 256QAM
Lowest CH 16 15.13 13.88 11.28 15.87 14.94 13.72 11.21 15.98 15.11 13.82 11.23
Middle CH | 16.22 15.33 14.08 115 16.05 15.24 13.93 11.43 16.20 15.38 14.07 11.46
Highest CH| 16.5 15.91 14.65 12.01 15.47 14.78 13.25 11.92 16.49 15.96 14.65 12.00
LTE Band 48C / Conducted Power (dBm/10MHz)
BW 5+ 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM
Lowest CH 16 15.11 13.83 11.15
Middle CH | 16.34 15.56 14.24 11.74
Highest CH| 16.15 15.26 14.01 11.35
LTE Band 48C / EIRP Power (dBm/10MHz)
BW 20 + 20 MHz 20 + 15 MHz 15 + 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [ 256QAM
Lowest CH | 19.03 18.16 17 14.2 19.23 18.42 17.04 1451 19.22 18.44 17.12 14.46
Middle CH | 19.28 18.49 17.26 14.15 19.42 18.66 17.28 14.75 19.52 18.78 17.38 14.67
Highest CH | 19.94 19.02 17.68 145 19.82 19.13 17.76 15.14 19.8 19.09 17.68 15.14
LTE Band 48C / EIRP Power (dBm/10MHz)
BW 20 + 10 MHz 10 + 20 MHz 20 + 5 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM| QPSK | 16QAM | 64QAM | 256QAM| QPSK | 16QAM | 64QAM [ 256QAM
Lowest CH 19.4 18.53 17.28 14.68 19.27 18.34 17.12 14.61 19.38 18.51 17.22 14.63
Middle CH 19.62 18.73 17.48 14.9 19.45 18.64 17.33 14.83 19.6 18.78 17.47 14.86
Highest CH| 19.9 19.31 18.05 15.41 18.87 18.18 16.65 15.32 19.89 19.36 18.05 15.4
LTE Band 48C / EIRP Power (dBm/10MHz)
BW 5+ 20 MHz
Mod. QPSK | 16QAM | 64QAM [256QAM
Lowest CH 19.4 18.51 17.23 14.55
Middle CH 19.74 18.96 17.64 15.14
Highest CH | 19.55 18.66 17.41 14.75
Antenna Gain 3.4 dBi
Limit 23dBm / 10MHz
Result Pass

B2-31of1



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG041658-01G

Radiated Spurious Emission

LTE Band 48
LTE Band 48 / 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)

7360 -45.84 -40 -5.84 -48.18 -556.25 1.91 11.32 H
11045 -50.30 -40 -10.30 -52.78 -58.62 2.63 10.95 H
14724 -55.20 -40 -15.20 -64.04 -64.00 291 11.72 H
18410 -54.32 -40 -14.32 -72.64 -70.37 1.87 17.92 H
22084 -54.72 -40 -14.72 -62.23 -71.00 2.25 18.53 H
25770 -51.01 -40 -11.01 -77.01 -68.03 2.03 19.05 H

H

Highest

7360 -47.44 -40 -7.44 -49.59 -56.85 1.91 11.32 \%
11045 -48.69 -40 -8.69 -51 -57.01 2.63 10.95 \%
14724 -55.42 -40 -15.42 -62.59 -64.22 291 11.72 \%
18410 -55.44 -40 -15.44 -72.88 -71.49 1.87 17.92 \%
22084 -50.42 -40 -10.42 -72.58 -67.21 2.08 18.87 \%
25770 -50.60 -40 -10.60 -77.78 -67.62 2.03 19.05 \%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE CA Band 48C

LTE Band 48C / 20MHz + 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

7140 -50.92 -40 -10.92 -53.05 -60.80 1.80 11.68 H
10710 -48.59 -40 -8.59 -50.88 -56.99 2.50 10.90 H
14279 -54.71 -40 -14.71 -61.82 -63.38 2.86 11.53 H
21418 -46.49 -40 -6.49 -68.04 -63.24 1.95 18.70 H
24981 -53.03 -40 -13.03 -77.69 -69.22 2.08 18.27 H
28556 -53.39 -40 -13.39 -78.87 -70.61 231 19.53 H

H

Lowest

7140 -51.02 -40 -11.02 -52.8 -60.90 1.80 11.68 Y,
10710 -49.76 -40 -9.76 -51.81 -58.16 2.50 10.90 Y,
14279 -52.54 -40 -12.54 -59.22 -61.21 2.86 11.53 \Y,
21418 -51.61 -40 -11.61 -73.1 -68.36 1.95 18.70 \Y,
24981 -52.60 -40 -12.60 -78.41 -68.79 2.08 18.27 \Y,
28556 -51.49 -40 -11.49 -78.84 -68.71 231 19.53 \Y,

Y,
7250 -52.57 -40 -12.57 -54.93 -62.22 1.86 11.50 H
10890 -53.16 -40 -13.16 -55.5 -61.47 2.59 10.90 H
14498 -56.39 -40 -16.39 -63.69 -64.54 2.85 11.00 H
18122 -51.61 -40 -11.61 -69.75 -67.81 1.77 17.98 H
21751 -44.30 -40 -4.30 -65.87 -61.09 2.01 18.80 H
25370 -52.36 -40 -12.36 -77.61 -69.03 2.15 18.82 H

H

Middle

7250 -51.75 -40 -11.75 -53.86 -61.40 1.86 11.50 Y,
10890 -53.26 -40 -13.26 -55.4 -61.57 2.59 10.90 Y,
14498 -58.49 -40 -18.49 -64.89 -66.64 2.85 11.00 \Y,
18122 -48.43 -40 -8.43 -65.65 -64.63 1.77 17.98 \Y,
21751 -50.61 -40 -10.61 -72.17 -67.40 2.01 18.80 Y,
25370 -51.86 -40 -11.86 -78.4 -68.53 2.15 18.82 Y,

\Y,

TEL : 886-3-327-3456 Page Number 1 B3-20f3

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG041658-01G

LTE Band 48C / 20MHz + 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7360 -43.45 -40 -3.45 -45.79 -52.86 1.91 11.32 H
11040 -53.95 -40 -13.95 -56.41 -62.26 2.63 10.95 H
14718 -54.08 -40 -14.08 -62.87 -62.87 291 11.70 H
18399 -48.45 -40 -8.45 -66.76 -64.50 1.87 17.92 H
22073 -59.01 -40 -19.01 -61.52 -75.80 2.08 18.87 H
25747 -51.87 -40 -11.87 -77.82 -68.88 2.04 19.05 H
H
Highest
7360 -43.05 -40 -3.05 -45.2 -52.46 1.91 11.32 \%
11040 -52.13 -40 -12.13 -54.42 -60.44 2.63 10.95 \%
14718 -50.83 -40 -10.83 -57.98 -59.62 291 11.70 \%
18399 -54.20 -40 -14.20 -71.63 -70.25 1.87 17.92 \%
22073 -57.43 -40 -17.43 -64.1 -74.22 2.08 18.87 \%
25747 -51.44 -40 -11.44 -78.59 -68.45 2.04 19.05 \%
\%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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